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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181128002-00D

GENERAL INFORMATION

Product Description for Equipment under Test (EUT)

The SENWA MEXICO,S.A.DE C.V’s product, model number: LSQ380 (FCC ID: 2AAA6-LSQ380) or the
"EUT" in this report was a Mobile Phone, which was measured approximately: 12.5 cm (L) * 5.6 cm (W)
* 1.4 cm (H), rated with input voltage: DC 3.7 V from rechargeable li-ion battery or DC 5.0V from adapter.

Adapter Information:

Model: SENWACO05MA

Input: AC 100-240Vca, 50/60Hz, 0.2 A
Output: DC 5.0Vcc, 500mA

*All measurement and test data in this report was gathered from production sample serial number: 181128002.
(Assigned by BACL, Shenzhen). The EUT supplied by the applicant was received on 2018-11-28.

Objective
This test report is prepared on behalf of SENWA MEXICO,S.A.DE C.V in accordance with Part 2-Subpart J,

Part 22-Subpart H and Part 24-Subpart E and Subpart 27 of the Federal Communication Commissions
rules.

The objective is to determine the compliance of the EUT with FCC rules for output power, modulation
characteristic, occupied bandwidth, and spurious emission at antenna terminal, spurious radiated emission,
frequency stability and band edge.

Related Submittal(s)/Grant(s)

FCC Part 15.247 DSS & DTS submissions with FCC ID: 2AAA6-LSQ380.

Test Methodology

All tests and measurements indicated in this document were performed in accordance with the Code of
Federal Regulations Title 47 Part 2-Subpart J as well as the following parts:

Part 22 Subpart H - Public Mobile Services
Part 24 Subpart E - Personal Communication Services
Part 27 — Miscellaneous wireless communications services

All emissions measurement was performed at Bay Area Compliance Laboratories Corp. (Shenzhen). The
radiated testing was performed at an antenna-to-EUT distance of 3 meters.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181128002-00D

Measurement Uncertainty

Parameter Uncertainty
Occupied Channel Bandwidth +5%
RF output power, conducted +1.5dB
Unwanted Emission, conducted +1.5dB
Emissions, Below 1GHz +4.70dB
radiated Above 1GHz +4.80dB
Temperature +1C
Supply voltages +0.4%

Test Facility

The Test site used by Bay Area Compliance Laboratories Corp. (Shenzhen) to collect test data is located
on the 6/F., West Wing, Third Phase of Wanli Industrial Building, Shihua Road, Futian Free Trade Zone,
Shenzhen, Guangdong, China.

The test site has been approved by the FCC under the KDB 974614 D01 and is listed in the FCC Public
Access Link (PAL) database, FCC Registration No.: 342867, the FCC Designation No.: CN1221.

The test site has been registered with ISED Canada under ISED Canada Registration Number 3062B.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181128002-00D

SYSTEM TEST CONFIGURATION

Description of Test Configuration
The EUT was configured for testing according to TIA/EIA-603-D.

The final qualification test was performed with the EUT operating at normal mode.

Equipment Modifications

No modification was made to the EUT.

Support Equipment List and Details

Manufacturer Description Model Serial Number
. . N 1201.002K50-
Rohde & Schwarz Wideband Radio Communication Tester | CMW500 116218-UY
Rohde & Schwarz Universal Radio Communication Tester CMU200 110605
Block Diagram of Test Setup
o |
i CMWS00/ AC Power i
: CMU200 Source :
A
Antenna EUT o
=
Non-Conductive Table
150 cm above Ground Plane
< | 1.5Meters | >
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181128002-00D

SUMMARY OF TEST RESULTS

§ 24.232 (c); §27.50(d) (h)

FCC Rules Description of Test Result
81.1307, §2.1093 RF Exposure (SAR) Compliance*
§2.1046; § 22.913 (a); RF Output Power Compliance

§2.1047 Modulation Characteristics

Not Applicable

§ 2.1049; § 22.905;

§ 24.235; 827.54;

§ 22.917: § 24.238: §27.53 Occupied Bandwidth Compliance
5 2§422é(%)35(1a)§§222795137($)(m) Spurious Emissions at Antenna Terminal Compliance
§ 2§ 422§25(?;)§§2227%137($1{;)(m) Field Strength of Spurious Radiation Compliance
§2 4_232 ?:)9;;7(2)3 (h)(m) Band Edge Compliance

§2.1055; § 22.355; Frequency stability Compliance

Note: * Please refer to SAR report released by BACL, report number: RSZ181128002-20A.

FCC Part 27, FCC Part 22H/24E

Page 6 of 159




Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181128002-00D

TEST EQUIPMENT LIST
. L. . Calibration | Calibration
Manufacturer Description Model Serial Number Date Due Date
Radiated Emission Test
Sunol Sciences Horn Antenna DRH-118 A052604 2017-12-22 | 2020-12-21
Rohde & Signal Analyzer FSEM 845987/005 2018-06-23 | 2019-06-23
Sunol Sciences Broadband Antenna JB1 A040904-1 2017-12-22 | 2020-12-21
COM-POWER Pre-amplifier PA-122 181919 2018-08-01 | 2019-02-01
Sonoma e
instrument Amplifier 310N 186238 2018-11-12 | 2019-05-12
Anritsu Signal Generator 68369B 004114 2017-12-24 | 2018-12-24
Rohde & EMI Test Receiver ESCI 101120 2018-01-11 | 2019-01-11
Schwarz
COM POWER Dipole Antenna AD-100 41000 NCR NCR
A.H. System Horn Antenna SAS-200/571 135 2018-09-01 | 2021-08-31
UTIFLEX UFA147A-2362-
MICRO-COAX RF Cable 100100 MFR64639 231029-003 | 2018-08-01 | 2019-02-01
Ducommun
technologies RF Cable 104PEA 218124002 2018-11-21 | 2019-05-21
Ducommun
technologies RF Cable RG-214 1 2018-11-21 | 2019-05-21
Ducommun
technologies RF Cable RG-214 2 2018-11-21 | 2019-05-21
Ducommun Horn Antenna ARH-4223-02 1007726-04 2017-12-29 | 2020-12-28
Technologies
Ducommun
Technologies Horn Antenna ARH-4223-02 1007726-03 2017-12-29 | 2020-12-28
g:gbsl'rg'; Amplifier QLW-18405536-J0 15964001002 2018-08-01 | 2019-02-01

FCC Part 27, FCC Part 22H/24E

Page 7 of 159




Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181128002-00D

. . . Calibration | Calibration
Manufacturer Description Model Serial Number Date Due Date
RF Conducted Test
Rohde &
Spectrum Analyzer FSU26 200120 2017-12-24 | 2018-12-24
Schwarz
Rohde & Spectrum Analyzer FSU26 200120 2018-12-24 | 2019-12-24
Schwarz
ESPEC Temperature & EL-10KA 09107726 2017-12-21 | 2018-12-21
Humidity Chamber
ESPEC Temperature & EL-10KA 09107726 2018-12-21 | 2019-12-21
Humidity Chamber
Long Wei DC Power Supply TPR-6420D 398363 NCR NCR
Rohde & Universal Radio
Schwarz Communication Tester CMU200 106891 2017-12-14 | 2018-12-14
Rohde & Universal Radio
Schwarz Communication Tester CMU200 106891 2018-12-14 | 2019-12-14
Wideband Radio
Rohde & Communication CMWS500 1201.002K30- | 318 0693 | 2019-06-23
Schwarz 146520-wh
Tester
Ducommun RF Cable RG-214 3 Each Time
technologies
WEINSCHEL 10dB Attenuator 5324 AU 3842 Each Time
Un-known Power Splitter 1620 129 Each Time

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Shenzhen) attests that all calibrations have
been performed in accordance to requirements that traceable to National Primary Standards and International System

of Units (SI).

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181128002-00D

FCC §1.1307(b) & §2.1093 - RF EXPOSURE INFORMATION

Applicable Standard
FCC81.1310 and §2.1093.

Test Result
Compliance, please refer to the SAR report: RSZ181128002-20A.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181128002-00D

FCC §2.1047 - MODULATION CHARACTERISTIC

According to FCC § 2.1047(d), Part 22H & 24E & 27 there is no specific requirement for digital
modulation, therefore modulation characteristic is not presented.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181128002-00D

FCC § 2.1046, § 22.913 (a) & § 24.232 (c); §27.50(d)(h) - RF OUTPUT
POWER

Applicable Standard

According to FCC §2.1046 and §22.913 (a), the ERP of mobile transmitters and auxiliary test transmitters
must not exceed 7 watts.

According to FCC §2.1046 and §24.232 (C), mobile and portable stations are limited to 2 watts EIRP and
the equipment must employ a means for limiting power to the minimum necessary for successful
communications.

The peak-to-average power ratio (PAPR) of the transmitter output power must not exceed 13 dB.
According to §27.50(d), Fixed, mobile, and portable (hand-held) stations operating in the 1710-1755 MHz
band and mobile and portable stations operating in the 1695-1710 MHz and 1755-1780 MHz bands are
limited to 1 watt EIRP.

According to §27.50(h), Mobile stations are limited to 2.0 watts EIRP. All user stations are limited to 2.0
watts transmitter output power.

Test Procedure
Conducted method:

The RF output of the transmitter was connected to the CMW500/CMU200 through sufficient attenuation.

CMWS500
EUT Attenuator CMU200

Radiated method:

TIA 603-D section 2.2.17

Test Data

Environmental Conditions

Temperature: 25°C
Relative Humidity: 52 %
ATM Pressure: 101.0 kPa

The testing was performed by Hill He on 2018-12-05.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181128002-00D

Conducted Power

Cellular Band (Part 22H)

Frequenc ASTERIEES Qo Limit
Mode Channel q y Power
(MHz) (dBm) (dBm)
128 824.2 31.64 38.45
GSM 190 836.6 31.62 38.45
251 848.8 31.56 38.45
F Average Output Power i
requency dBm imi
Mode Channel (dBm)
(MHz) 1 slot 2 slots 3 slots 4 slots (dBm)
128 824.2 31.15 30.40 28.59 27.35 38.45
GPRS 190 836.6 31.23 30.49 28.65 27.40 38.45
251 848.8 31.33 30.64 28.79 27.52 38.45
Average Output Power
Test Test e (dBm)
Mode A Sub
Condition Mode Test Low Middle High
Frequency Frequency Frequency
RMC12.2k 22.54 22.53 22.45
1 21.60 21.77 21.80
2 21.68 21.19 21.74
HSDPA
3 21.63 21.06 21.83
4 21.75 21.17 21.75
WCDMA
(Band V) Normal 1 21.65 21.73 21.65
2 21.72 21.72 21.66
HSUPA 3 21.76 21.68 21.73
4 21.66 21.72 21.62
5 21.64 21.68 21.72
HSPA+ 1 21.53 21.27 21.36
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181128002-00D
PCS Band (Part 24E)
Average Output A
Mode Channel LIRS Power Limit
(MHz) (dBm) (dBm)
512 1850.2 28.54 33
GSM 661 1880.0 28.92 33
810 1909.8 29.10 33
F Average Output Power L
Mode Channel requency (dBm) 1l
(MHz) 1 slot 2 slots 3 slots 4 slots (dBm)
512 1850.2 29.11 26.83 25.56 23.21 33
GPRS 661 1880.0 29.08 27.04 25.43 23.36 33
810 1909.8 29.22 27.13 25.50 23.35 33
Average Output Power
Test Test Se (dBm)
Mode Conditi Mod Sub : =
onuion RCL Test Low Middle High
Frequency Frequency Frequency
RMC12.2k 22.53 22.60 22.72
1 21.60 21.78 21.71
2 21.67 21.18 21.74
HSDPA
3 21.66 21.06 21.83
4 21.79 21.16 21.75
WCDMA 1 21.66 21.63 21.66
(Band 1) Normal
2 21.72 21.72 21.67
HSUPA 3 21.76 21.68 21.73
4 21.66 21.72 21.62
5 21.64 21.68 21.73
HSPA+ 1 21.23 21.05 21.17

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181128002-00D

Peak-to-average ratio (PAR)

Cellular Band

Mode Channel PAR (dB) Limit (dB)
Low 1.29 13
GSM Middle 113 13
High 121 13

Mode Channel PAR (dB) Limit (dB)
Low 3.56 13
(BRP'V'SCK) Middle 3.65 13
High 3.85 13
Low 3.87 13
(1H63QDAP|\A/|) Middle 3.66 13
High 3.86 13
Low 3.6 13
?IE%SISST('? Middle 3.64 13
High 364 13
Low 3.62 13
HSPA+ Middle 3.44 13
High 3.58 13
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181128002-00D

PCS Band
Mode Channel PAR (dB) Limit (dB)
Low 1.21 13
GSM Middle 1.12 13
High 1.08 13
PAR Limit
Mode Channel (dB) (dB)
Low 3.63 13
RMC :
(BPSK) Middle 3.61 13
High 3.87 13
Low 3.84 13
HSDPA :
(16QAM) Middle 3.66 13
High 3.65 13
Low 3.89 13
HSUPA :
(BPSK) Middle 3.63 13
High 3.85 13
Low 3.12 13
HSPA+ Middle 3.54 13
High 3.51 13
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181128002-00D

Radiated Power
GSM Mode:
Crenuency Recever | Tomtable b S e s AL i ey
MHD) | vy | Degree | (o | (i | @by | 1055 | Gain | @Bm) | (@BM) | (@B)
(dB) | (dBi)
ERP for Cellular Band (Part 22H), Middle Channel
836.6 87.07 107 1.2 H 30.5 0.3 0.0 30.20 38.45 8.25
836.6 82.63 282 2.2 \% 27.4 0.3 0.0 27.10 38.45 | 11.35
EIRP for PCS Band (Part 24E), Middle Channel
1880.00 89.53 254 2.3 H 19.5 1.30 9.40 27.60 33 54
1880.00 | 87.45 235 1.9 \% 17.2 1.30 9.40 25.30 33 7.7
WCDMA Mode:
Frequency Receiyer Turntable LS LE Su(lj):t;I:teintenna Absolute Limit | Margin
MH) *(Cipuvy | Degree | TeEnt| Potar | Level | Ctoss | “Gain | (qpm) | @B | (@B)
(dB) | (dBi)
ERP for WCDMA Band V (Part 22H), Middle Channel
836.50 83.55 356 3.2 H 24.17 1.9 0 22.27 38.35 16.08
836.50 82.83 40 2.8 \% 22.83 1.9 0 20.93 38.35 17.42
EIRP for WCDMA Band Il (Part 24E), Middle Channel
1880.00 82.78 164 1.6 H 12.7 1.30 9.40 20.80 33 12.20
1880.00 | 82.47 159 1.7 \% 12.2 1.30 9.40 20.30 33 12.70
Note:

Absolute Level = Substituted Level - Cable loss + Antenna Gain
Margin = Limit- Absolute Level

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181128002-00D

LTE Band 2:
Maximum Output Power
Ba(lll\fllgiz()lth Modulation RB size/RB Offset Cl%;lrrlel é\fl;dndliil Cll;lz:gillel
(dBm) (dBm) (dBm)
RB Size=1, RB Offset=0 21.67 20.40 21.17
RB Size=1, RB Offset=2 21.41 21.42 21.81
RB Size=1, RB Offset=5 21.76 20.44 21.46
QPSK RB Size=3, RB Offset=0 21.64 21.11 21.14
RB Size=3, RB Offset=1 20.94 21.27 20.89
RB Size=3, RB Offset=2 21.46 20.86 21.42
RB Size=6, RB Offset=0 21.23 21.57 20.56
L RB Size=1, RB Offset=0 21.42 21.40 21.51
RB Size=1, RB Offset=2 21.41 21.36 21.58
RB Size=1, RB Offset=5 20.68 20.97 20.84
16QAM RB Size=3, RB Offset=0 20.83 20.60 21.07
RB Size=3, RB Offset=1 20.74 21.18 21.03
RB Size=3, RB Offset=2 20.66 21.50 21.37
RB Size=6, RB Offset=0 20.96 21.27 20.67
RB Size=1, RB Offset=0 21.97 20.78 21.13
RB Size=1, RB Offset=7 21.50 21.23 21.00
RB Size=1, RB Offset=14 21.68 20.69 22.08
QPSK RB Size=8, RB Offset=0 21.47 21.68 20.95
RB Size=8, RB Offset=4 21.87 20.92 20.33
RB Size=8, RB Offset=7 21.30 21.34 22.00
RB Size=15, RB Offset=0 21.39 21.48 20.25
30 RB Size=1, RB Offset=0 20.82 21.21 21.08
RB Size=1, RB Offset=7 21.43 20.84 21.09
RB Size=1, RB Offset=14 20.68 20.69 20.95
16QAM RB Size=8, RB Offset=0 21.52 20.85 21.43
RB Size=8, RB Offset=4 21.50 21.20 21.58
RB Size=8, RB Offset=7 20.43 21.22 21.20
RB Size=15, RB Offset=0 20.44 20.53 20.48

FCC Part 27, FCC Part 22H/24E Page 17 of 159




Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181128002-00D

T ' ' Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 21.92 21.11 21.79

RB Size=1, RB Offset=12 22.00 21.61 20.69

RB Size=1, RB Offset=24 21.18 20.62 21.33

QPSK RB Size=12, RB Offset=0 21.89 21.81 20.82

RB Size=12, RB Offset=6 20.87 20.44 21.23

RB Size=12, RB Offset=11 21.08 21.11 20.73

RB Size=25, RB Offset=0 21.62 21.89 20.92

>0 RB Size=1, RB Offset=0 20.90 21.50 21.42

RB Size=1, RB Offset=12 20.91 20.90 21.38

RB Size=1, RB Offset=24 21.23 20.76 22.00

16QAM RB Size=12, RB Offset=0 20.61 21.61 22.14

RB Size=12, RB Offset=6 21.13 21.65 21.53

RB Size=12, RB Offset=11 20.71 20.90 21.14

RB Size=25, RB Offset=0 20.64 20.52 20.74

RB Size=1, RB Offset=0 22.10 21.51 21.30

RB Size=1, RB Offset=24 21.85 20.82 21.21

RB Size=1, RB Offset=49 21.77 20.64 20.96

QPSK RB Size=25, RB Offset=0 21.65 21.90 21.64

RB Size=25, RB Offset=12 21.63 21.62 21.16

RB Size=25, RB Offset=24 21.69 21.05 21.59

RB Size=50, RB Offset=0 21.50 21.47 20.50

100 RB Size=1, RB Offset=0 21.58 21.03 21.33

RB Size=1, RB Offset=24 21.12 20.89 21.78

RB Size=1, RB Offset=49 21.34 21.01 20.46

16QAM RB Size=25, RB Offset=0 21.30 21.36 21.20

RB Size=25, RB Offset=12 20.98 21.33 21.87

RB Size=25, RB Offset=24 21.01 21.29 20.81

RB Size=50, RB Offset=0 20.78 21.06 20.76

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181128002-00D

Bandwidth ) ) Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 21.98 21.56 20.92

RB Size=1, RB Offset=37 22.02 20.85 21.59

RB Size=1, RB Offset=74 21.65 21.01 21.14

QPSK RB Size=36, RB Offset=0 21.25 21.27 20.95

RB Size=36, RB Offset=18 21.49 21.14 21.80

RB Size=36, RB Offset=37 21.30 20.84 20.97

RB Size=75, RB Offset=0 20.90 21.02 21.36

190 RB Size=1, RB Offset=0 21.17 21.03 21.45

RB Size=1, RB Offset=37 21.45 21.12 20.88

RB Size=1, RB Offset=74 21.30 20.82 22.10

16QAM RB Size=36, RB Offset=0 21.21 21.02 21.35

RB Size=36, RB Offset=18 21.39 21.26 21.14

RB Size=36, RB Offset=37 20.48 20.84 21.86

RB Size=75, RB Offset=0 20.87 20.33 20.50

RB Size=1, RB Offset=0 21.85 21.90 21.94

RB Size=1, RB Offset=49 21.66 20.69 20.97

RB Size=1, RB Offset=99 21.51 21.43 20.87

QPSK RB Size=50, RB Offset=0 20.87 21.16 20.55

RB Size=50, RB Offset=24 21.26 21.11 21.44

RB Size=50, RB Offset=49 21.73 20.87 21.27

RB Size=100, RB Offset=0 21.53 21.70 21.11

200 RB Size=1, RB Offset=0 20.80 21.09 20.95

RB Size=1, RB Offset=49 20.95 22.00 20.41

RB Size=1, RB Offset=99 21.18 21.52 21.42

16QAM RB Size=50, RB Offset=0 20.70 21.61 21.61

RB Size=50, RB Offset=24 20.87 21.41 20.89

RB Size=50, RB Offset=49 21.23 21.26 20.83

RB Size=100, RB Offset=0 20.91 20.71 20.86
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181128002-00D

Peak-to-average ratio (PAR)

Modulation Middl(edg;lannel Linl:i? l(fiB) Result
QPSSIi(Zé)lRB 6.72 13 Pass
QPSK UO0RB |5 7 13 pass
16Q'§i'\z"e§1RB 6.32 13 Pass
16QA2/i|ZSOORB 6.27 13 Pass
QPSK:
Frequency llllecei‘ver ;l;l:)lilel e S“Cb:t;::tedAntenna o Limit
(MHz) ((f]:;(]lj,l\l;;g Angle Height | Polar | Level Loss Gain (I&g:ll) (dBm)
Degree | (M) | (H/V) | (@Bm) | g0 | (pj)
Middle Channel
1.4 MHz Bandwidth
1880.00 87.99 276 2.4 H 17.9 1.30 9.40 26.00 33
1880.00 87.24 301 15 Vv 17.0 1.30 9.40 25.10 33
3 MHz Bandwidth
1880.00 87.85 235 1.2 H 17.8 1.30 9.40 25.90 33
1880.00 87.16 246 2.1 \ 16.9 1.30 9.40 25.00 33
5 MHz Bandwidth
1880.00 87.91 329 14 H 17.9 1.30 9.40 26.00 33
1880.00 87.06 74 1.8 \ 16.8 1.30 9.40 24.90 33
10 MHz Bandwidth
1880.00 87.74 348 14 H 17.7 1.30 9.40 25.80 33
1880.00 87.20 81 2.0 Vv 16.9 1.30 9.40 25.00 33
12 MHz Bandwidth
1880.00 87.85 33 11 H 17.8 1.30 9.40 25.90 33
1880.00 87.11 121 2.4 V 16.8 1.30 9.40 24.90 33
20 MHz Bandwidth
1880.00 87.86 271 2.4 H 17.8 1.30 9.40 25.90 33
1880.00 87.01 72 1.2 \Y 16.7 1.30 9.40 24.80 33
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181128002-00D

16QAM:
Frequency lliecei.ver ;l;ul;)li::l R Anpenns Sucb::::tedAntenna Al Limit
(MHz) (3;‘::3;3 Angle Height | Polar | Level Loss Gain (E%V;l) (dBm)
Degree (m) | (HYV) | (dBm) (dB) (dBi)
Middle Channel
1.4 MHz Bandwidth
1880.00 87.91 321 1.2 H 17.9 1.30 9.40 26.00 33
1880.00 87.52 80 2.1 \ 17.3 1.30 9.40 25.40 33
3 MHz Bandwidth
1880.00 87.60 317 1.8 H 17.6 1.30 9.40 25.70 33
1880.00 87.29 31 2.0 \% 17.0 1.30 9.40 25.10 33
5 MHz Bandwidth
1880.00 87.36 104 15 H 17.3 1.30 9.40 25.40 33
1880.00 87.24 275 2.2 \% 17.0 1.30 9.40 25.10 33
10 MHz Bandwidth
1880.00 87.55 320 18 H 175 1.30 9.40 25.60 33
1880.00 87.24 356 15 \ 17.0 1.30 9.40 25.10 33
15 MHz Bandwidth
1880.00 87.02 23 1.2 H 17.0 1.30 9.40 25.10 33
1880.00 86.52 34 19 \ 16.3 1.30 9.40 24.40 33
20 MHz Bandwidth
1880.00 87.36 192 19 H 17.3 1.30 9.40 25.40 33
1880.00 87.49 37 1.7 \% 17.2 1.30 9.40 25.30 33
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181128002-00D

LTE Band 4:
Maximum Output Power
Ba(lll\fllgiz()lth Modulation RB size/RB Offset Cl%;lrrlel é\fl;dndliil Cll;lz:gillel
(dBm) (dBm) (dBm)
RB Size=1, RB Offset=0 2151 21.07 21.47
RB Size=1, RB Offset=2 21.17 20.66 21.07
RB Size=1, RB Offset=5 21.74 21.29 21.64
QPSK RB Size=3, RB Offset=0 21.79 20.68 20.91
RB Size=3, RB Offset=1 21.77 20.58 20.64
RB Size=3, RB Offset=2 20.90 21.33 21.07
RB Size=6, RB Offset=0 21.18 21.88 20.40
L RB Size=1, RB Offset=0 21.10 21.67 21.69
RB Size=1, RB Offset=2 21.25 21.66 21.17
RB Size=1, RB Offset=5 20.68 21.19 20.78
16QAM RB Size=3, RB Offset=0 21.05 21.35 21.25
RB Size=3, RB Offset=1 21.28 21.11 21.11
RB Size=3, RB Offset=2 20.99 21.14 20.52
RB Size=6, RB Offset=0 20.70 20.71 20.96
RB Size=1, RB Offset=0 21.65 21.81 21.64
RB Size=1, RB Offset=7 21.68 21.44 20.48
RB Size=1, RB Offset=14 21.80 21.06 21.75
QPSK RB Size=8, RB Offset=0 21.59 22.01 20.88
RB Size=8, RB Offset=4 21.25 20.79 20.96
RB Size=8, RB Offset=7 21.31 21.41 20.69
RB Size=15, RB Offset=0 21.10 21.95 21.95
30 RB Size=1, RB Offset=0 21.55 21.52 21.94
RB Size=1, RB Offset=7 21.10 20.68 21.38
RB Size=1, RB Offset=14 21.20 22.02 21.44
16QAM RB Size=8, RB Offset=0 20.95 20.90 21.37
RB Size=8, RB Offset=4 20.50 21.21 20.50
RB Size=8, RB Offset=7 21.30 21.49 21.93
RB Size=15, RB Offset=0 20.40 20.78 21.10
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181128002-00D

L _ _ Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 21.08 21.06 20.65

RB Size=1, RB Offset=12 21.42 20.89 20.89

RB Size=1, RB Offset=24 21.56 21.00 20.59

QPSK RB Size=12, RB Offset=0 21.05 21.33 20.94

RB Size=12, RB Offset=6 21.37 20.52 21.56

RB Size=12, RB Offset=11 21.74 21.24 20.78

RB Size=25, RB Offset=0 21.36 21.70 21.49

>0 RB Size=1, RB Offset=0 20.84 20.54 20.63

RB Size=1, RB Offset=12 21.54 21.06 21.11

RB Size=1, RB Offset=24 20.67 20.37 21.60

16QAM RB Size=12, RB Offset=0 21.26 21.30 21.39

RB Size=12, RB Offset=6 20.29 21.88 21.44

RB Size=12, RB Offset=11 20.73 21.48 21.64

RB Size=25, RB Offset=0 20.39 20.59 20.86

RB Size=1, RB Offset=0 22.15 20.95 21.98

RB Size=1, RB Offset=24 22.05 21.69 21.17

RB Size=1, RB Offset=49 21.29 20.53 21.32

QPSK RB Size=25, RB Offset=0 21.34 21.54 21.95

RB Size=25, RB Offset=12 21.46 21.33 20.94

RB Size=25, RB Offset=24 21.45 21.48 20.62

RB Size=50, RB Offset=0 21.30 21.91 21.88

100 RB Size=1, RB Offset=0 21.36 20.68 21.27

RB Size=1, RB Offset=24 21.68 21.79 21.92

RB Size=1, RB Offset=49 21.46 20.65 21.36

16QAM RB Size=25, RB Offset=0 21.19 20.82 20.87

RB Size=25, RB Offset=12 20.97 21.20 20.89

RB Size=25, RB Offset=24 21.29 21.68 20.94

RB Size=50, RB Offset=0 20.67 20.77 21.18
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181128002-00D

e e . _ Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 21.32 21.48 20.75

RB Size=1, RB Offset=37 22.02 21.33 21.17

RB Size=1, RB Offset=74 21.77 21.06 20.94

QPSK RB Size=36, RB Offset=0 20.99 21.71 20.28

RB Size=36, RB Offset=18 21.87 21.27 21.57

RB Size=36, RB Offset=37 21.61 21.60 21.41

RB Size=75, RB Offset=0 21.38 20.76 20.99

150 RB Size=1, RB Offset=0 21.52 21.52 21.56

RB Size=1, RB Offset=37 20.79 21.01 21.84

RB Size=1, RB Offset=74 21.19 21.10 20.87

16QAM RB Size=36, RB Offset=0 20.73 21.94 21.49

RB Size=36, RB Offset=18 20.96 20.73 21.67

RB Size=36, RB Offset=37 21.45 20.55 20.87

RB Size=75, RB Offset=0 21.21 21.75 20.89

RB Size=1, RB Offset=0 21.34 22.10 21.03

RB Size=1, RB Offset=49 21.42 20.76 20.78

RB Size=1, RB Offset=99 21.47 20.94 21.09

QPSK RB Size=50, RB Offset=0 21.88 20.97 20.82

RB Size=50, RB Offset=24 21.60 21.31 21.76

RB Size=50, RB Offset=49 21.87 21.95 20.99

RB Size=100, RB Offset=0 21.73 20.91 21.36

200 RB Size=1, RB Offset=0 21.40 21.31 21.48

RB Size=1, RB Offset=49 20.69 21.30 21.75

RB Size=1, RB Offset=99 21.27 20.67 20.66

16QAM RB Size=50, RB Offset=0 21.10 21.87 20.81

RB Size=50, RB Offset=24 20.94 20.93 20.90

RB Size=50, RB Offset=49 20.68 21.55 21.13

RB Size=100, RB Offset=0 20.73 20.89 20.46
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181128002-00D

Peak-to-average ratio (PAR)

Modulation Middl:dg;lannel Linl:i? l(fiB) Result
QPSS*i(ZSRB 6.63 13 Pass
stéi%)ORB 6.57 13 Pass
16Q'g‘i'\z"e§lRB 7.05 13 Pass
lGQAg/ilZSOORB 6.65 13 Pass
QPSK:
. Turn Rx Antenna Substituted
Frequency lliecill.ver table . Cable | Antenna A2801l=te Limit
(MHz) ((;;"l\rll)g Angle Height | Polar | Level Loss Gain (dg’;) (dBm)
Degree | (m) | (HV) | (dBm) | 45y | (i)
Middle Channel
1.4 MHz Bandwidth
1732.50 87.54 346 2.1 H 14.4 1.30 8.90 22.00 30
1732.50 86.71 160 2.2 \ 14.1 1.30 8.90 21.70 30
3 MHz Bandwidth
1732.50 87.40 50 1.8 H 14.2 1.30 8.90 21.80 30
1732.50 86.65 173 14 Vv 14.1 1.30 8.90 21.70 30
5 MHz Bandwidth
1732.50 87.42 278 1.8 H 14.3 1.30 8.90 21.90 30
1732.50 86.39 251 2.4 V 13.8 1.30 8.90 21.40 30
10 MHz Bandwidth
1732.50 87.29 272 1.9 H 14.1 1.30 8.90 21.70 30
1732.50 86.11 132 14 Vv 135 1.30 8.90 21.10 30
15 MHz Bandwidth
1732.50 87.30 203 1.7 H 14.1 1.30 8.90 21.70 30
1732.50 86.10 182 1.6 \Y 135 1.30 8.90 21.10 30
20 MHz Bandwidth
1732.50 87.21 7 2.0 H 14.0 1.30 8.90 21.60 30
1732.50 86.04 78 2.0 \Y/ 135 1.30 8.90 21.10 30
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181128002-00D

16QAM:
Frequency lll{ea:li’ver 2&: RX e S“Cb:tl;::tedAntenna A})Jsolulte Limit
(MHz) ((;lz;"l\n,)g Angle Height | Polar | Level Loss Gain (d;;v:l) (dBm)
Degree (m) | (H/V) | (dBm) (dB) (dBi)
Middle Channel
1.4 MHz Bandwidth
1732.50 87.90 14 18 H 14.7 1.30 8.90 22.30 30
1732.50 86.20 206 19 \% 13.6 1.30 8.90 21.20 30
3 MHz Bandwidth
1732.50 87.59 100 1.4 H 14.4 1.30 8.90 22.00 30
1732.50 86.10 335 11 \ 135 1.30 8.90 21.10 30
5 MHz Bandwidth
1732.50 87.44 305 1.3 H 14.3 1.30 8.90 21.90 30
1732.50 86.29 115 19 \ 13.7 1.30 8.90 21.30 30
10 MHz Bandwidth
1732.50 87.50 20 1.9 H 14.3 1.30 8.90 21.90 30
1732.50 86.02 100 1.3 \% 135 1.30 8.90 21.10 30
15 MHz Bandwidth
1732.50 87.30 29 1.7 H 14.1 1.30 8.90 21.70 30
1732.50 85.03 152 13 \ 125 1.30 8.90 20.10 30
20 MHz Bandwidth
1732.50 87.22 227 14 H 14.1 1.30 8.90 21.70 30
1732.50 85.01 312 1.9 \ 124 1.30 8.90 20.00 30
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181128002-00D

LTE Band 5:
Maximum Output Power
Ba(lll\fllgiz()lth Modulation RB size/RB Offset Cl%;lrrlel é\fl;dndliil Cll;lz:gillel
(dBm) (dBm) (dBm)
RB Size=1, RB Offset=0 22.23 21.15 21.46
RB Size=1, RB Offset=2 22.54 21.77 21.40
RB Size=1, RB Offset=5 22.58 21.38 21.17
QPSK RB Size=3, RB Offset=0 22.35 22.01 21.92
RB Size=3, RB Offset=1 21.92 21.97 22.06
RB Size=3, RB Offset=2 22.29 21.76 21.90
RB Size=6, RB Offset=0 22.20 21.92 22.25
L4 RB Size=1, RB Offset=0 21.74 21.35 21.55
RB Size=1, RB Offset=2 22.40 21.43 22.15
RB Size=1, RB Offset=5 21.53 21.49 21.62
16QAM RB Size=3, RB Offset=0 21.73 21.40 21.49
RB Size=3, RB Offset=1 21.44 21.79 21.88
RB Size=3, RB Offset=2 21.59 21.28 21.57
RB Size=6, RB Offset=0 20.79 20.75 20.99
RB Size=1, RB Offset=0 21.93 21.58 22.21
RB Size=1, RB Offset=7 21.93 20.83 21.95
RB Size=1, RB Offset=14 21.83 22.48 21.92
QPSK RB Size=8, RB Offset=0 21.98 22.28 21.34
RB Size=8, RB Offset=4 21.52 22.14 21.66
RB Size=8, RB Offset=7 21.38 22.21 21.38
RB Size=15, RB Offset=0 21.74 21.90 21.45
30 RB Size=1, RB Offset=0 21.80 21.47 21.40
RB Size=1, RB Offset=7 21.91 22.27 21.54
RB Size=1, RB Offset=14 21.20 21.25 21.05
16QAM RB Size=8, RB Offset=0 21.00 22.49 21.19
RB Size=8, RB Offset=4 20.89 21.65 22.24
RB Size=8, RB Offset=7 21.60 21.49 21.61
RB Size=15, RB Offset=0 20.98 20.75 20.53
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181128002-00D

Bandwidth . . Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 21.26 21.77 21.76

RB Size=1, RB Offset=12 22.12 22.13 22.09

RB Size=1, RB Offset=24 21.78 21.88 21.64

QPSK RB Size=12, RB Offset=0 21.71 20.91 21.15

RB Size=12, RB Offset=6 21.75 22.18 22.45

RB Size=12, RB Offset=11 22.14 22.08 21.74

RB Size=25, RB Offset=0 21.87 21.59 21.68

>0 RB Size=1, RB Offset=0 21.97 21.53 21.94

RB Size=1, RB Offset=12 21.60 21.17 21.79

RB Size=1, RB Offset=24 22.01 22.61 22.10

16QAM RB Size=12, RB Offset=0 21.87 22.47 21.54

RB Size=12, RB Offset=6 21.31 21.59 22.20

RB Size=12, RB Offset=11 20.95 21.78 21.33

RB Size=25, RB Offset=0 20.74 21.59 20.99

RB Size=1, RB Offset=0 22.04 21.02 21.03

RB Size=1, RB Offset=24 21.95 22.30 22.05

RB Size=1, RB Offset=49 22.13 21.58 21.19

QPSK RB Size=25, RB Offset=0 21.45 22.15 21.62

RB Size=25, RB Offset=12 21.66 22.13 21.25

RB Size=25, RB Offset=24 21.38 21.12 21.47

RB Size=50, RB Offset=0 22.01 22.04 21.42

100 RB Size=1, RB Offset=0 21.38 21.52 22.11

RB Size=1, RB Offset=24 21.36 21.86 21.18

RB Size=1, RB Offset=49 21.55 21.15 22.09

16QAM RB Size=25, RB Offset=0 21.12 22.25 22.14

RB Size=25, RB Offset=12 21.22 22.17 21.93

RB Size=25, RB Offset=24 21.33 21.66 21.77

RB Size=50, RB Offset=0 20.99 20.90 21.23
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181128002-00D

Peak-to-average ratio (PAR)

. Middle Channel PAR
Modulation (dB) Limit (dB) Result
QPSK (1RB
Size) 6.63 13 Pass
QPSK (50RB
Size) 6.34 13 Pass
16QAM (1RB
Size) 6.75 13 Pass
16QAM (50RB
Size) 7.04 13 Pass
QPSK:
Rx A i
Frequency Receiver ;l;l:)lilel X Antenna Squst;:utedA Absolute Limit
MH Reading Ansl Height | Polar | Level able | Antenna | - evel dB
( Z) (dBllV) ngle (l’l’l) (H/V) (dBm) Loss Gain (dBm) ( m)
Degree @B) | (dBi)
Middle Channel
1.4 MHz Bandwidth
836.50 83.34 268 3.3 H 23.96 1.9 0 22.06 38.45
836.50 82.87 132 3.0 V 22.87 1.9 0 20.97 38.45
3 MHz Bandwidth
836.50 83.49 154 15 H 24.11 1.9 0 22.21 38.45
836.50 82.80 210 2.0 V 22.80 1.9 0 20.90 38.45
5 MHz Bandwidth
836.50 83.65 273 3.4 H 24.27 1.9 0 22.37 38.45
836.50 82.42 287 35 V 22.42 1.9 0 20.52 38.45
10 MHz Bandwidth
836.50 83.42 326 3.3 H 24.04 1.9 0 22.14 38.45
836.50 82.11 160 0.5 V 22.11 1.9 0 20.21 38.45
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181128002-00D

16QAM:
Rx Antenna Substituted
Frequency Receiyer 2&: . Cable | Antenna Absolute Limit
(MHz) l(((;)lz;dl\n,g Angle Height | Polar | Level Loss Gain I&;;VCI (dBm)
1v) Degree (m) | (HV) | (dBm) (dB) (dBi) (dBm)
Middle Channel

1.4 MHz Bandwidth
836.50 83.71 282 1.0 H 24.33 19 0 22.43 38.45
836.50 82.26 249 0.5 V 22.26 1.9 0 20.36 38.45

3 MHz Bandwidth
836.50 83.30 154 2.6 H 23.92 19 0 22.02 38.45
836.50 82.91 337 15 V 2291 1.9 0 21.01 38.45

5 MHz Bandwidth
836.50 83.37 302 1.3 H 23.99 1.9 0 22.09 38.45
836.50 82.17 56 1.9 \Y 22.17 1.9 0 20.27 38.45

10 MHz Bandwidth
836.50 83.42 253 3.8 H 24.04 1.9 0 22.14 38.45
836.50 82.69 256 3.8 V 22.69 1.9 0 20.79 38.45
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181128002-00D

LTE Band 7:
Maximum Output Power
B*‘(‘l‘v‘llﬁiz‘)“h Modulation RB size/RB Offset T G R
(dBm) (dBm) (dBm)
RB Size=1, RB Offset=0 22.88 22.45 22.16
RB Size=1, RB Offset=12 22,64 21.96 21.94
RB Size=1, RB Offset=24 22.89 2275 2258
QPSK RB Size=12, RB Offset=0 22.36 2117 20.99
RB Size=12, RB Offset=6 22.09 21.63 2155
RB Size=12, RB Offset=11 21.83 21.94 21.18
RB Size=25, RB Offset=0 2155 21.42 22,01
>0 RB Size=1, RB Offset=0 22.19 2157 2252
RB Size=1, RB Offset=12 2273 21.69 21.93
RB Size=1, RB Offset=24 22.22 22.09 22.08
16QAM RB Size=12, RB Offset=0 21.84 20.82 20.93
RB Size=12, RB Offset=6 21.38 21.14 21.65
RB Size=12, RB Offset=11 21.45 20.68 21.25
RB Size=25, RB Offset=0 21.14 20.38 20.76
RB Size=1, RB Offset=0 2267 22.14 23.10
RB Size=1, RB Offset=24 23.12 2238 22.89
RB Size=1, RB Offset=49 22,55 2270 2250
QPSK RB Size=25, RB Offset=0 2155 2121 22.33
RB Size=25, RB Offset=12 22.22 2176 2217
RB Size=25, RB Offset=24 22.20 21.26 21.69
RB Size=50, RB Offset=0 22.40 21.87 21.01
100 RB Size=1, RB Offset=0 21.93 21.65 21.82
RB Size=1, RB Offset=24 21.92 21.90 22.29
RB Size=1, RB Offset=49 21.67 21.86 21.97
16QAM RB Size=25, RB Offset=0 20.49 2077 20.86
RB Size=25, RB Offset=12 20.73 21.06 20.77
RB Size=25, RB Offset=24 2111 2117 21.29
RB Size=50, RB Offset=0 20.93 20.84 20.52
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181128002-00D

e e . . Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.94 22.23 23.83

RB Size=1, RB Offset=37 22.58 22.66 23.80

RB Size=1, RB Offset=74 23.00 22.88 24.20

QPSK RB Size=36, RB Offset=0 22.37 22.01 23.13

RB Size=36, RB Offset=18 22.06 21.24 22.68

RB Size=36, RB Offset=37 21.70 22.03 22.63

RB Size=75, RB Offset=0 21.01 21.65 21.24

150 RB Size=1, RB Offset=0 22.19 22.21 22.95

RB Size=1, RB Offset=37 22.33 21.49 22.42

RB Size=1, RB Offset=74 21.82 21.18 22.25

16QAM RB Size=36, RB Offset=0 20.97 20.92 21.53

RB Size=36, RB Offset=18 21.32 20.78 22.07

RB Size=36, RB Offset=37 21.07 20.92 21.98

RB Size=75, RB Offset=0 20.77 20.72 21.56

RB Size=1, RB Offset=0 22.78 22.79 23.70

RB Size=1, RB Offset=49 22.85 22.63 23.26

RB Size=1, RB Offset=99 22.81 23.23 24.12

QPSK RB Size=50, RB Offset=0 21.58 22.01 22.44

RB Size=50, RB Offset=24 21.79 22.18 22.59

RB Size=50, RB Offset=49 22.24 21.84 22.42

RB Size=100, RB Offset=0 22.28 22.01 22.57

200 RB Size=1, RB Offset=0 21.67 21.80 22.63

RB Size=1, RB Offset=49 21.48 21.84 22.99

RB Size=1, RB Offset=99 22.08 22.66 23.38

16QAM RB Size=50, RB Offset=0 21.47 21.65 22.30

RB Size=50, RB Offset=24 21.05 21.90 22.20

RB Size=50, RB Offset=49 20.89 20.99 22.09

RB Size=100, RB Offset=0 20.88 20.67 21.38
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Peak-to-average ratio (PAR)

Modulation Middl:dg;lannel Linl:i? l(fiB) Result
QP%*;SRB 7.15 13 Pass
stéig())ORB 6.62 13 Pass
16Q'g‘i'\z"e§lRB 7.08 13 Pass
lGQAg/ilZSOORB 6.58 13 Pass
QPSK:
Frequency lliecei-ver ’tl;:;)liz e Sucb:t;::tedAntenna e Limit
(MHz) (j;‘::\l;)g Angle Height | Polar | Level Loss Gain (ﬁ%‘:ll) (dBm)
Degree m) | V) [ @Bm) | qpr | g
Middle Channel
5 MHz Bandwidth
2535.00 81.90 78 14 H 124 2.60 10.20 20.00 33
2535.00 78.65 128 2.3 \Y 9.8 2.60 10.20 17.40 33
10 MHz Bandwidth
2535.00 81.49 345 1.9 H 12.0 2.60 10.20 19.60 33
2535.00 78.50 209 2.0 \% 9.6 2.60 10.20 17.20 33
15 MHz Bandwidth
2535.00 81.03 237 2.0 H 115 2.60 10.20 19.10 33
2535.00 78.25 147 2.5 V 9.4 2.60 10.20 17.00 33
20 MHz Bandwidth
2535.00 81.14 218 2.3 H 11.7 2.60 10.20 19.30 33
2535.00 78.20 78 1.9 \Y 9.3 2.60 10.20 16.90 33
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16QAM:
Turn Rx Antenna Substituted Absolute o
Receiver table Cable | Antenna | | evel Limit
Frequency | Reading Angle Height | Polar | Level Loss Gain (dBm) (dBm)
(MHz) (dBpV) Degree (m) | (H/YV)| (dBm) | (dB) (dBi)
Middle Channel
5 MHz Bandwidth
2535.00 81.21 40 2.1 H 117 2.60 10.20 19.30 33
2535.00 77.97 315 1.2 \% 9.1 2.60 10.20 16.70 33
10 MHz Bandwidth
2535.00 81.95 323 1.2 H 12.5 2.60 10.20 20.10 33
2535.00 78.02 307 1.7 \Y 9.1 2.60 10.20 16.70 33
15 MHz Bandwidth
2535.00 81.04 318 15 H 11.6 2.60 10.20 19.20 33
2535.00 77.60 183 2.0 \Y 8.7 2.60 10.20 16.30 33
20 MHz Bandwidth
2535.00 81.02 356 1.2 H 11.5 2.60 10.20 19.10 33
2535.00 77.12 170 2.0 \Y 8.2 2.60 10.20 15.80 33

Note:

All above data were tested with no amplifier

Absolute Level = Substituted Level - Cable loss + Antenna Gain
Margin = Limit- Absolute Level
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FCC §2.1049, §22.917, §22.905 & §24.238 & §27.53 - OCCUPIED
BANDWIDTH

Applicable Standard
FCC 47 §2.1049, 8§22.917, §22.905, §24.238 and §27.53.

Test Procedure

The RF output of the transmitter was connected to the simulator and the spectrum analyzer through

sufficient attenuation.

The resolution bandwidth of the spectrum analyzer was set at 1% to 5% of the anticipated emission

bandwidth and the 26 dB & 99% bandwidth was recorded.

EUT Splitter Signal Analyzer

Universal Radio
Communication

Tester
Test Data
Environmental Conditions
Temperature: 24~25 °C
Relative Humidity: 50~52 %
ATM Pressure: 100.0~101.0 kPa

The testing was performed by Hill He from 2018-12-03 to 2018-12-05.

EUT operation mode: Transmitting

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181128002-00D

Test Result: Compliance. Please refer to the following tables and plots.

Cellular Band (Part 22H)

Frequenc 99% Occupied 26 dB Emission
Mode (D‘}HZ) y Bandwidth Bandwidth
(kHz) (kHz)
GSM(GMSK) 836.6 248.4 318.9
99% Occupied 26 dB Emission
Frequenc
Mode (D‘}HZ) y Bandwidth Bandwidth
(MHz) (MHz)
RMC (BPSK) 836.6 4.151 4.679
HSUPA (BPSK) 836.6 4.167 4.679
HSDPA (16QAM) 836.6 4.167 4.679
PCS Band (Part 24E)
Frequenc 99% Occupied 26 dB Emission
Mode (B‘}[HZ) y Bandwidth Bandwidth
(kHz) (kHz)
GSM(GMSK) 1880.0 245.2 304.5
Frequenc 99% Occupied 26 dB Emission
Mode (D‘}HZ) y Bandwidth Bandwidth
(MHz) (MHz)
RMC (BPSK) 1880.0 4.151 4.679
HSUPA (BPSK) 1880.0 4.167 4.679
HSDPA (16QAM) 1880.0 4.167 4.663
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181128002-00D

Cellular Band (Part 22H)
26 dB Emissions &99% Occupied Bandwidth for GSM (GMSK) Mode

®

*RBW 5 kHz
*VBW 10 kHz

Delta 1 [T1 ]
0.45

dB

Ref 32 dBm “Att 25 dB *SWT 40 ms 318.910256410 kHz
30 Fféet 45— Bwadg 3974 oz
b1 24.6|dB Markgr 1 [T1]|]
- m
M'w'\/\wﬂ —2.45 dBm
f20 + A
A ) BI6- 4384026 W
J}‘N \'\1‘ Temp |1 [T1 O§W]
VAXH Tx}" ’\172 .56 dBm
=10 LvL
836.476602564 MHz
Temp [2 [T1 ogw]
Lo _1/ \ -68 dBm
D2 -[L.4 dBm / \ 4672500000 MH
F-10 / \l\‘
=20 ’JM f\‘\‘\‘k\‘\“\‘
308
=30
F--40: w‘}r \,\L{m
it
=60

Center 836.6 MHz

Date: 3.DEC.2018 15:32:04

100 kHz/

Span 1

MHz

26 dB Emissions &99% Occupied Bandwidth for RMC (BPSK) Mode

®

*RBW 100 kHz

Delta 1 [T1 ]

“VBW 300 kHz -0.12 dB
Ref 28.5 dBm “Att 20 dB “SWT 5 ms 4.679487179 MHz
Ooffget 3.3 dB 0BW [4.150641026 MHz
Markgr 1 [T1(]
20 —T1 77 aBm
834.26025¢410 MHz
. D1 14.4|dBm
i Lyonrlthofh iy S, Temp |1 [T1 oBw]
[ i 2 39 dBm|l |,
834.51666¢667 MHz
o Temp [2 [T1 ogw]
8.40 dBm
838.667307692 MHz
p-io D2 -[L1.6 Bm W
-20

Ui,

Center 836.6 MHz

Date: 5.DEC.2018 08:56:25

1 MHz/

Span 10

MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181128002-00D

26 dB Emissions &99% Occupied Bandwidth for HSUPA (BPSK) Mode

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 2.29 dB

Ref 28.5 dBm *Att 20 dB *SWT 5 ms .679487179 MHz

IS

i

Offset 3.1 dB oBw .166666667 MHz
Markgr 1 [T1|]
[0 =T3-ZooBm
D1 14.4|dBm 834.24423(9769 MHz

1 R Temp [1 [T1 OBW
I JRENTF AT N T e emp |1 [ 1

[10 TF[ '\TZ 4-78 dBm
v LVL
834.500641026 MHz
Lo Temp [2 [T1 OBW]
%.63 dBm

838.667307692 MHz

p-io D2 -[l1-6 fam

\L

)y

L0 R
A w‘/J \wl " 308

W hhh““%ﬂﬂ

Eg
<
b=

Center 836.6 MHz 1 MHz/ Span 10 MHz

Date: 5.DEC.2018 08:52:16

26 dB Emissions &99% Occupied Bandwidth for HSDPA (16QAM) Mode

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -2.28 dB
Ref 28.5 dBm “Att 20 dB *SWT 5 ms 4.679487179 MHz
Offset S.q dB OBW |[4.16666¢667 MHz
Markgr 1 [T1(]
20 —TQ-IZ OB

834.26025¢410 MHz

1 RviS b1 14-1|dBm i M Temp |1 [T1 OBW]

10 77?04@ %rizm y
834.500641026 MHz

R\ Temp [2 [T1 ogw]

.86 dBm

838.667301692 MHz

o

Hﬁ‘\ﬁ“‘iﬁ

[-o D2 -l1.9 Tsm

=20
JIN AT LfJJ

Center 836.6 MHz 1 MHz/ Span 10 MHz

Date: 5.DEC.2018 08:58:43
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181128002-00D

PCS Band (Part 24E)
26 dB Emissions &99% Occupied Bandwidth for GSM (GMSK) Mode
® “RBW 5 kHz Delta 1 [T1 ]
“VBW 10 kHz 0.50 dB
Ref 32 dBm “Att 25 dB “SWT 40 ms 304.487179488 kHz
C30—offiet—1ilsan Swads 203507601zl
Markgr 1 [T1(]
o D1 21.8|dBm 1 -4.96 dbn VM
r T-87985¢962 G
"‘/\WJ Temp [1 [T1 oBw]
VAXH 4 o8 aen
1o W 12 1879876603 onz| "
Temp |2 [T1 OBW]
o 4.97 dBm
02 b 2 aom ¥ A 1.880121795 GHz
r \v
L_20 nrMﬂ[/ r\q\‘ﬂ.
Af‘Ju 3DB
-30 i/ e
~-40 Jﬂ/ﬂf_/f Wﬂ\{,\u\
mw’ e
I--60
Center 1.88 GHz 100 kHz/ Span 1 MHz

Date: 3.DEC.2018 15:29:07

26 dB Emissions &99% Occupied Bandwidth for RMC (BPSK) Mode

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz 1.33 dB
Ref 28.5 dBm “Att 20 dB “SWT 5 ms 4.679487179 MHz
Ooffget 3.3 dB 0BW [4.150641026 MHz
Markgr 1 [T1(]
r20 —T¥ U3 aBm
o1 141 |dBm 1.87766(256 GHz
[y ) st Aol | Temp |1 TT1 0w
r10 7 T2 Foz an|
S 1.877932692 GHz
o Temp [2 [T1 ogw]
%.19 dBm
1.882083333 GHz
p-o D2 -[l1.9 me x
—-20
}J \\ 3DB
~-30 M/J \'\M
~-4Q .»».IMI'\J)\ Wk&ugl.
~-50
~-60
L-70,
Center 1.88 GHz 1 MHz/ Span 10 MHz

Date: 5.DEC.2018 09:02:41
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181128002-00D

26 dB Emissions &99% Occupied Bandwidth for HSUPA (BPSK) Mode

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 0.53 dB
Ref 28.5 dBm *Att 20 dB *SWT 5 ms 4.679487179 MHz
Offset 3.# dB OBW (4.166666667 MHz
Markgr 1 [T1]|]
[-20 =T T OBm
D1 14 dm 1.87766(256 GHz
1 RVES \ s Temp [1 [T1 OBW]
[ T[A \TZ 4-17 dBm "
1.87791¢667 GHz
Lo 7 Temp [2 [T1 OBW]

4.34 dBm
1.882083333 GHz

D2 -[12 dBI

/_,,_._’dlf'ﬁ/

2
DN e

Center 1.88 GHz 1 MHz/ Span 10 MHz

Date: 5.DEC.2018 09:07:45

26 dB Emissions &99% Occupied Bandwidth for HSDPA (16QAM) Mode

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz 2.40 dB
Ref 28.5 dBm “Att 20 dB “SWT 5 ms 4.663461538 MHz
offfet 3.4 dB OBW |4.166666667 MHz
Markgr 1 [T1(]
20 =T 86 OB
1.877660256 GH
L RV D1 14.1|dBm = z
x| TR T W Temp |1 [T1 Ofw1
v

10
-71 dBm
Ti’v \‘RTZ LVL

.877916667 GHz
7 Temp [2 [T1 ogw]
-70 dBm
-882083333 GHz

=y

o

=

[-o D2 -l1.9 me

1) \

M , ..LIWUW M\’M

Center 1.88 GHz 1 MHz/ Span 10 MHz

Date: 5.DEC.2018 09:05:38
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LTE Band 2: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth
(MHz) (MHz)
QPSK 111 1.33
14
16QAM 1.12 1.31
QPSK 2.70 3.02
3.0
QPSK 455 5.32
5.0
16QAM 4,54 5.27
QPSK 8.97 0.88
10.0
16QAM 8.94 979
QPSK 13.46 15.00
15.0
16QAM 13.46 14.90
QPSK 17.95 19.42
20.0
16QAM 17.95 19.61
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QPSK (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz -0.58 dB
Ref 34 dBm *Att 20 dB SWT 15 ms 1.331730769 MHz
Offset 135 dB OBW (1.110576923 '»4HZ"
[0 Markgr 1 [T1]]
-10.56 dBm
1.879317308 GHz

=
)
T
N
o
=

Temp [T1 ogw]
D1 15.2(dBm

WMI\I‘\,J’\/"\,/W'\/\F\’\ -93 dBm VL
Lio 1 \T4 1 Q4237500 GH:

Temp |2 [T1 OgW]
1-79 dBm

[© 88054467 7—CH

| s

Center 1.88 GHz 300 kHz/ Span 3 MHz

Date: 4.DEC.2018 13:58:10

16-QAM (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

@ “RBW 30 kHz Delta 1 [T1 ]
“VBW 100 kHz -0.61 dB
Ref 34 dBm “Att 20 dB SWT 15 ms 1.312500000 MHz
off$et 13]5 dB OBW_[1.120193308 MHz]
[ 30 Markdr 1 [T1]1
-10.05 dBm
Loo 1.879341346 GHz

=
)

Temp |1 [T1 OgW]

D1 15.5|dBm 1
h AN AN A -00 dBmf
T/qnﬂ\\,\ M\..\\,\

1 Q437500 GH:

1o T
K Temp |2 [T1 OgW]

.52 dBm

Lo 1 554692 6H

E=10.

- =

~-60

Center 1.88 GHz 300 kHz/ Span 3 MHz

Date: 4.DEC.2018 13:59:50
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QPSK (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 30 kHz Delta 1 [T1 ]
“VBW 100 kHz -1.80 dB
Ref 34 dBm “Att 20 dB SWT 30 ms 3.019230769 MHz
off$et 13]5 dB OBW [2-701023077 MHz|
30 Markgr 1 [T1]]
-10.78 dBm
Loo 1.878509615 GHz
1 PK Temp [1 [T1 ogw]
D1 13.8|dBm 4-53—dB;

L1o TR an b oy fLI\l!kA - 12 1 es3aa6 arzll!
v f M A
Temp |2 [T1 OogwW]
.00 dBm
Fo e
J \1
D2 iijdsm '\\L

"\,\'\A\‘ 308

~-50

~-60

Center 1.88 GHz 600 kHz/ Span 6 MHz

Date: 4.DEC.2018 14:02:41

16-QAM (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 30 kHz Delta 1 [T1 ]
“VBW 100 kHz -0.94 dB
Ref 34 dBm “Att 20 dB SWT 30 ms 3.038461538 MHz
offfet 13]5 dB 0BW_[2.701923077 Wrz]|
[0 Varkdr T [TL]1
-14.12 dBm
Lo 1.878480769 GHz
Temp [1 [T1 ogw]
VAXH .45 dBm L
[o — WAL AN I A7EREARAR GHz]
Temp |2 [T1 ogw]
7“ \K %.96 dBm
1-891354760—CH

)
- \

k-40

Center 1.88 GHz 600 kHz/ Span 6 MHz

Date: 4.DEC.2018 14:03:49
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QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -0.60 dB
Ref 34 dBm “Att 20 dB SWT 5 ms 5.317307692 MHz
off$et 13]5 dB OBW [4.551283051 MHz|
[30 Markgr 1 [T1]]
-10.52 dBm
Lo 1.877301692 GHz
Temp |1 [T1 OBW]
MAXH D1 15.3|dBm
ITJ«J\\JUN\AmAﬁNArwfibeWr\V~MAJ2 -09 aemf
1 89 GH-

1o
Temp |2 [T1 OogwW]
.69 dBm
o +-882274643+—6H:
\1

=[G, aBsm
~

- /"/.mf‘r .
/',.‘N/ "‘“\\, 308

=

~-50

~-60

Center 1.88 GHz 1 MHz/ Span 10 MHz

Date: 4.DEC.2018 14:06:44

16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -1.80 dB
Ref 34 dBm “Att 20 dB SWT 5 ms 5.269230769 MHz
Offset 1315 dB OBW [4.53525¢410 \’\HZ"
30

Markgr 1 [T1]|]
-9.89 dBm
1.87743%897 GHz
Temp |1 [T1 OgW]

D1 15.3|dBm
70 dB
. FWMMMW asmft,

1 A 5 GH:

Lio i
Temp |2 [T1 OBW]
-66 dBm
Lo 1-ggan 431 G

ﬂ// \M

~-30

=~
B
x|z
i
T
N
=3

k-40

Center 1.88 GHz 1 MHz/ Span 10 MHz

Date: 4.DEC.2018 14:07:56

FCC Part 27, FCC Part 22H/24E Page 44 of 159
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QPSK (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -1.20 dB
Ref 34 dBm “Att 20 dB SWT 10 ms 9.884615385 MHz
Offset 135 dB OBW (8.974358974 '»4HZ"
[30 Markgr 1 [T1]]
-13.41 dBm
Lo 1.87509¢154 GHz
Temp |1 [T1 OBW]
MAXH .22 dBm

D1 12.1|dBM — R ham e s A AL 5512821 GH

T
Lio - =
Temp |2 [T1 OogwW]
.53 dBm
o j \ +-884481++9—6H:
~-10 \1
D2 -[13.9/dBm| \
~-20
,JJ \\/\M 3DB

~-50

~-60

Center 1.88 GHz 2 MHz/ Span 20 MHz

Date: 4.DEC.2018 14:09:35

16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -0.38 dB
Ref 34 dBm “Att 20 dB SWT 10 ms 9.788461538 MHz
Offset 1315 dB OBW [8.9423071692 \’\HZ"
30

Markgr 1 [T1]|]
-12.78 dBm

1.875160256 GHz

[T1 ogw]

. 1.99 dBm

A 1 554, GH.

STemp 2 [T1 ogw]

HE
>
x|
T
T
N
o
=y

Temp

D1 13.2|dBm

g
L
B
b
b
|

T1 PN

. (.
/

- D2 712.8/d8m \i\
F-20 I/J \ 3DB

E

-37 dBm

3 4484170 CH

Center 1.88 GHz 2 MHz/ Span 20 MHz

Date: 4.DEC.2018 14:11:25
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QPSK (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 200 kHz Delta 1 [T1 ]
*VBW 500 kHz -0.46 dB
Ref 34 dBm “Att 20 dB SWT 2.5 ms 14.996794872 MHz
Offset 135 dB OBW 13.461538462 '»4HZ"
[30 Markgr 1 [T1]]
-11.45 dBm

Lo 1.872548077 GHz
Temp |1 [T1 OBW]
MAXH

50—

D1 14.1|dBm
T1 V
L 1o B T e ey IR R e A7
/ iTemp 2 [T1 ogw]

.67 dBm

Lo 84 H

L 10 \\l
D2 —fL1-9f dBm
A
F-20
NJVAMJ/ﬂ»ﬂ \HL\~\\~n 308
P,

~-50

~-60

Center 1.88 GHz 3 MHz/ Span 30 MHz

Date: 4.DEC.2018 14:13:50

16-QAM (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 200 kHz Delta 1 [T1 ]
*VBW 500 kHz -0.85 dB
Ref 34 dBm “Att 20 dB SWT 2.5 ms 14.900641026 MHz
Offset 1315 dB OBW 13.461538462 \’\HZ"
30

Markgr 1 [T1]|]
-13.12 dBm
1.872596154 GHz

20
Temp [1 [T1 ogw]
VAXH
.33 dBm
D1 12.6|dBm v
T, A~ AN i 1 daos o V-

10
Temp |2 [T1 OBW]
-98 dBm
Lo / \ 3 46—GH
L_10 4 T
D2 —13,7d8m \L
F-20
'\:’{ \\\ 3DB
! M’W ™

Center 1.88 GHz 3 MHz/ Span 30 MHz

Date: 4.DEC.2018 14:15:26
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QPSK (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 200 kHz Delta 1 [T1 ]
*VBW 500 kHz -0.54 dB
Ref 34 dBm *Att 20 dB SWT 2.5 ms 19.419871795 MHz
Offset 135 dB OoBW 17.948717949 '»4HZ"
[30 Markgr 1 [T1]]
-12.73 dBm

1.870384615 GHz

=20
1 PK Temp [1 [T1 ogw]
.43 den

D1 13.2|dBm

LVL
L1o A g, Ayrnsialied n Aerdp a2 1 1089744 GH.

T
fkis
Temp |2 [T1 OogwW]
.66 dBm
Lo 1 34462—CH
1/ \1

W.A/""Ar \“'*lqh

~-50

~-60

Center 1.88 GHz 4 MHz/ Span 40 MHz

Date: 4.DEC.2018 14:17:16

16-QAM (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 200 kHz Delta 1 [T1 ]
*VBW 500 kHz -1.36 dB
Ref 34 dBm “Att 20 dB SWT 2.5 ms 19.612179487 MHz
Offset 1315 dB OBW 17.948717949 \’\HZ"
30

Markgr 1 [T1]|]
-13.12 dBm
1.870256410 GHz

20
Temp [1 [T1 ogw]
MAXH T2 1-67 dBm
D1 11.8|dBm LvL
E TT1y apa AP e A L 1 1084744 GHZ
10 VRS g A Add S o
Temp |2 [T1 OBW]
1¢.13 dBm
Lo 1 -880038462—GH:

- N W,/\I”MI \'\VM'\I“‘«/\.“ |
Ry ]

k-40

Center 1.88 GHz 4 MHz/ Span 40 MHz

Date: 4.DEC.2018 14:19:32
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Report No.: RSZ181128002-00D

LTE Band 4: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth
(MHz) (MHz)
QPSK 1.11 1.34
14
16QAM 1.12 1.33
QPSK 2.71 3.02
3.0
16QAM 2.71 3.04
QPSK 457 5.42
5.0
16QAM 4,54 5.31
QPSK 8.97 9.80
10.0
16QAM 8.97 0.83
QPSK 1351 15.06
15.0
16QAM 13.46 14.86
QPSK 17.88 19.50
20.0
16QAM 17.95 19.62
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181128002-00D

QPSK (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

*RBW 30 kHz

Delta 1 [T1 ]

*VBW 100 kHz -0.64 dB
Ref 34 dBm *Att 20 dB SWT 15 ms 1.336538462 MHz
Offset 135 dB OBW (1.110576¢923 '»4HZ"
[0 Markgr 1 [T1]]
-11.19 dBm
Lo 1.731812500 GHz
Temp |1 [T1 OBW]
MAXH i
D1 14.4|dBm o
S WU b IRV
L1io W M‘r’ 1 19237500 GH
Temp |2 [T1 OgW]
1-09 dBm
o 73304 H:
J 1
p-o D2 -[L1-6 dBm "

\\'\/‘\

AN

\L/JLI/\’\ 308

Center 1.7325 GHz

Date: 4.DEC.2018 14:31:12

300 kHz/

Span 3 MHz

16-QAM (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

@

*RBW 30 kHz
*VBW 100 kHz

Delta 1 [T1 ]
-0.32

dB

Ref 34 dBm “Att 20 dB SWT 15 ms 1.331730769 MHz
off$et 13]5 dB OBW [1.115384615 MHz]
[ 30 Markdr 1 [T1[1
-10.93 dBm
Lo 1.73183¢538 GHz
Temp |1 [T1 OBW]
D1 14.9|dBm — 5
LVL
L 1o WWWM"M L Jmroadenn cu
7
Temp |2 [T1 OgW]
.07 dBm
Lo 4-733653885—GH
i/ 1
E-10 D2 —;i)wﬁ
P \’\
F-20
b 3DB

]

~-60

Center 1.7325 GHz

Date: 4.DEC.2018 14:32:44

300 kHz/

Span 3 MHz

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181128002-00D

QPSK (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz -0.24 dB
Ref 34 dBm *Att 20 dB SWT 30 ms 3.024038462 MHz
Offset 135 dB OBW ([2.711538462 '»4HZ"
30 Markgr 1 [T1]]
-12.85 dBm
Lo 1.73099(0385 GHz
Temp |1 [T1 OgW]
D1 12.8[dBm $-39 demj
L1io LIV A Nvﬁwv AN 1 114, 1 GH
Temp |2 [T1 OogwW]
f VX .45 dBm

38547269—GH:

o / \ =
e D2 71,3_2; dBm| \1
N\

~-50

~-60

Center 1.7325 GHz 600 kHz/ Span 6 MHz

Date: 4.DEC.2018 14:35:09

16-QAM (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 30 kHz Delta 1 [T1 ]
“VBW 100 kHz -1.37 dB
Ref 34 dBm “Att 20 dB SWT 30 ms 3.043269231 MHz
offfet 13]5 dB OBW [2.71153§462 NHz]|
30 Varkdr T [TL]1
-14.48 dBm
Lo 1.730971154 GHz
Temp [1 [T1 ogw]
MAXE 4.19 dBm

D1 11.2|dBm 1 T2 T GH:

Eio T
{f\m’v WJU"WW\«MWNZEWD > [T1 08w

4.34 dBm
4 mi \
D2 ];de \—

4 733858760—GH:
M V\’\\a\j\,‘ 308

~-20

~-30

k-40

Center 1.7325 GHz 600 kHz/ Span 6 MHz

Date: 4.DEC.2018 14:33:56
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181128002-00D

QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -0.76 dB
Ref 34 dBm “Att 20 dB SWT 5 ms 5.424679487 MHz
Offset 13]5 dB OBW [4.567307692 '»4HZ"
[30 Markgr 1 [T1]]
-11.43 dBm
Lo 1.72969§513 GHz
Temp |1 [T1 OBW]
M D1 14.4(dBm VA Cwvvvey PuyAeY Y =7F3—dBm|
k1o 717 A NP 173020 crz )
Temp |2 [T1 OogwW]
.17 dBm
o e
1 \1
p-io b2 -[L¥6 dbn Ly

] R

“‘\,»\ﬂ\4 308

~-50

~-60

Center 1.7325 GHz 1 MHz/ Span 10 MHz

Date: 4.DEC.2018 14:41:24

16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -0.63 dB
Ref 34 dBm “Att 20 dB SWT 5 ms 5.312500000 MHz
offfet 135 dB OBW_[4.53525¢410 WHz]|
[ 30 Markdr 1 [T1[1
-11.26 dBm
Lo 1.729871795 GHz
Temp [1 [T1 ogw]
VAXH 1
D1 14.4|dBm A6 e
y
TAFQN‘ﬁNA”””“n“J\J\“JNA“V”1“ - 1 730204250 auz |-t

Lio F
Temp |2 [T1 OBW]
-88 dBm
Lo 1734759635 CH

k-10 D2 7% dBm| \.\

AN

k-40

Center 1.7325 GHz 1 MHz/ Span 10 MHz

Date: 4.DEC.2018 14:38:32
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181128002-00D

QPSK (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -1.18 dB
Ref 34 dBm *Att 20 dB SWT 10 ms 9.799679487 MHz
Offset 135 dB OBW (8.974358974 '»4HZ"
[30 Markgr 1 [T1]]
-13.58 dBm
Loo 1.727564103 GHz
Temp |1 [T1 OBW]
MAXH +4.78 dBm
o D1 11.9|dBm — v T 1 o ssvametea
W TR N
Temp |2 [T1 OogwW]
f T 1-86 dBm
= 81++o—6H

T T

| [}

i

o

—
| |—"

=3

D2 -f4 .dem
~-20

,/\MW’M(N

3DB

{J/

Mo,

~-50

~-60

Center 1.7325 GHz 2 MHz/ Span 20 MHz

Date: 4.DEC.2018 14:44:01

16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -0.58 dB
Ref 34 dBm “Att 20 dB SWT 10 ms 9.831730769 MHz
Offset 1315 dB OBW |[8.974358974 \’\HZ"
30

Markgr 1 [T1]|]
-13.81 dBm
1.727596154 GHz

20
Temp [1 [T1 ogw]
MAXH -03 demfl
= D1 11.5|dBm —F4 T ' - T 0T T GH )
10 AT AR N AU
Temp [2 [T1 oBw]
1-38 dBm
1 736983170 GH

. / |

F-10 \1
D2 -[L4. sjdsm
-20 /j'u \\A i
3DB

Center 1.7325 GHz 2 MHz/ Span 20 MHz

Date: 4.DEC.2018 14:42:45
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181128002-00D

QPSK (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 200 kHz Delta 1 [T1 ]
*VBW 500 kHz 0.09 dB
Ref 34 dBm *Att 20 dB SWT 2.5 ms 15.056089744 MHz
Offset 135 dB OBW 13.50961%385 '»4HZ"
[30 Markgr 1 [T1]]
-12.40 dBm

1.724951923 GHz

I-20

Temp |1 [T1 OBW]

D1 13.6|dBm 43 dBm v
Lo TP AN P, vl 1725769231 GH

Temp |2 [T1 OgW]
1-89 dBm

o 2 2488466+

LU \
L M

Center 1.7325 GHz 3 MHz/ Span 30 MHz

Date: 4.DEC.2018 14:49:33

16-QAM (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 200 kHz Delta 1 [T1 ]
*VBW 500 kHz -0.93 dB
Ref 34 dBm *Att 20 dB SWT 2.5 ms 14.863782051 MHz
Offset 13]5 dB OBW 13.461538462 \AHz"
30

Markgr 1 [T1]|]
-13.42 dBm
1.72509¢154 GHz

k20
Temp |1 [T1 OBW]
1-12 dBm

D1 12.5|dBm - LVL
& T P 1 725764221 GH

[1o = P
Temp |2 [T1 OgW]
.01 dBm
o / \ = 23¢+69—6H:
~-10 \1
D2 713.:’fd8m \
~-20

.'\[/ \‘J\ 308

oAl

~-60

Center 1.7325 GHz 3 MHz/ Span 30 MHz

Date: 4.DEC.2018 14:47:00
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181128002-00D

QPSK (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

=
)

*RBW 200 kHz Delta 1 [T1 ]
*VBW 500 kHz -1.10 dB
Ref 34 dBm *Att 20 dB SWT 2.5 ms 19.495192308 MHz
Offset 135 dB oBw 17.88461%385 '»4HZ"
[30 Markgr 1 [T1]]
-13.66 dBm
Loo 1.72282(0513 GHz
Temp |1 [T1 OBW]
11l .76 dBm L.
o D1 12.2|dBm T Y. ST — Tz 1 589744 GH
Temp |2 [T1 OgW]
1-87 dBm
o } \ F—43474350—CH
~-10 \l
D2 -[13.8 JdBm| \
~-20
,ll-\,.“/ \k\' 308
L0 wf =P A
-40
~-50
~-60
Center 1.7325 GHz 4 MHz/ Span 40 MHz

Date: 4.DEC.2018 14:52:43

16-QAM (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

@

=
)

*RBW 200 kHz Delta 1 [T1 ]
*VBW 500 kHz -0.75 dB
Ref 34 dBm *Att 20 dB SWT 2.5 ms 19.623397436 MHz
Offset 1315 dB OBW 17.948717949 V\Hz"
[ 30 Markdr 1 [T1[1
-14.83 dBm
Loo 1.722756410 GHz
Temp |1 [T1 OgW]
-89 dBm
T LVL
E1o D1 11.1|dBm S n e o — t SRYTAA—CH
v v Temp |2 [T1 OgW]
.41 dBm
o 4534462 —CH
L_10 / \
b
D2 -[L14.9/dBm| W
L_20 f
/N‘F \’\M\V 3DB
L_s0 o] Pty Mt i el
Lt -
-40
~-50
~-60

Center 1.7325 GHz

Date: 4.DEC.2018 14:51:06

4 MHz/ Span 40

MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181128002-00D

LTE Band 5: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth
(MHz) (MHz)

QPSK 111 1.34

14
16QAM 1.12 1.31
QPSK 2.71 3.03

3.0
16QAM 2.71 3.04
QPSK 4,55 5.38

5.0
16QAM 4,54 528
QPSK 8.97 9.79

10.0
16QAM 8.94 9.91
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181128002-00D

QPSK (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz -0.44 dB
Ref 34 dBm *Att 20 dB SWT 15 ms 1.341346154 MHz
Offset 13]5 dB OBW (1.11057¢923 '»’\Hz"
30

Markgr 1 [T1]]
-9.14 dBm

835.802884615 MHz
Temp |1 [T1 OBW]

b1 16-6dBm AT 40 aBm
1 ‘T2 i - LVL
10 5 937500000 MH:

Temp |2 [T1 OgW]
.98 dBm

B3 -0486-+6923

=
)
T
N
=}

o

F=10

Center 836.5 MHz 300 kHz/ Span 3 MHz

Date: 4.DEC.2018 14:58:02

16-QAM (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz -0.49 dB
Ref 34 dBm *Att 20 dB SWT 15 ms 1.312500000 MHz
Offset 13]5 dB OBW (1.115384615 \AHz"
30

Markgr 1 [T1]|]
-4.98 dBm

835.841346154 MHz
Temp {1 [T1 OBW]

D1 16.8(dBm
{u’\\,.vm,r\,\,\w% .02 demf
L1io 1 \"4 45 937500000 MH

Temp |2 [T1 OgW]
.05 dBm
857

52884635 HiH:

20

=
)

o

1
=10 D2 -b.2 dpy N

1 L

~-60

Center 836.5 MHz 300 kHz/ Span 3 MHz

Date: 4.DEC.2018 14:56:36
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181128002-00D

QPSK (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz -0.49 dB

Ref 34 dBm *Att 20 dB SWT 30 ms 3.028846154 MHz

Offset 135 dB OBW ([2.711538462 '»4Hz"
Markgr 1 [T1]]
-10.87 dBm
834 .990384615 MHz
Temp |1 [T1 OgW]

VAXH D1 15 dBm aBm
LVL
Mwwﬂ\'\w W2 pds 149 69 MH

1o
] Temp |2 [T1 OogwW]

.62 dBm

g 55 2 M

L1 LT
7 \

[2° v 308
Sadl s

~-50

~-60

Center 836.5 MHz 600 kHz/ Span 6 MHz

Date: 4.DEC.2018 14:59:36

16-QAM (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz -0.96 dB

Ref 34 dBm “Att 20 dB SWT 30 ms .038461538 MHz

W

Offget 135 dB OBW [2.711538462 \WHZ"

Markgr 1 [T1]|]
-12.42 dBm

-961538462 MHz

[T1 ogw]

-08 dBm

oL 18-1]aem AV WVl PP i 14423760 unz |-Vt

10 L e e
Temp |2 [T1 OBW]
-40 dBm
e

o 47 855 1 e

I J \
o D2 4{7’ dBm| i
A~ \A

L_20 W\, 7 308
v W\"”‘”‘\

~-30

ed
Temp

N

HE
>
x|
T
T
N
o
=y

P

k-40

Center 836.5 MHz 600 kHz/ Span 6 MHz

Date: 4.DEC.2018 15:00:37
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181128002-00D

QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -0.51 dB
Ref 34 dBm *Att 20 dB SWT 5 ms 5.378205128 MHz
Offset 135 dB OBW (4.551282051 '»4HZ"
[30 Markgr 1 [T1]]
-9.33 dBm
Loo 833.711538462 MHz
o1 16.5| dBm Temp [1 [T1 OBW]
MAXH ﬁWWWW > _55 dem||
L1o \"\7 44 20 3 wpiz |
Temp |2 [T1 OgW]
1(¢.02 dBm
sda—75 385+

~-50

~-60

Center 836.5 MHz 1 MHz/ Span 10 MHz

Date: 4.DEC.2018 15:03:52

16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -1.01 dB
Ref 34 dBm “Att 20 dB SWT 5 ms 5.282051282 MHz
Offset 1315 dB OBW [4.53525¢410 \’\HZ"
30

Markgr 1 [T1]|]
-9.14 dBm

833.88782(0513 MHz
Temp (1 [T1 OBW]

=~
B
x|z
i
T
N
=3

D1 16.5|dBm
34““”“““A"\’““JJ\J\““Wq“v“\~wAn~4~x\/\T2 -58 demfl
10 4 4358974 MH
Temp |2 [T1 O§W]
-75 dBm
849750634385 HH

Lo <
;/ \1
D2 -Pp 57dBm

~-30

k-40

Center 836.5 MHz 1 MHz/ Span 10 MHz

Date: 4.DEC.2018 15:06:33
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181128002-00D

QPSK (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -0.76 dB
Ref 34 dBm *Att 20 dB SWT 10 ms 9.785256410 MHz
Offset 135 dB OBW (8.974358974 '»4HZ"
[30 Markgr 1 [T1]]
-11.45 dBm
Loo 831.596153846 MHz
Temp |1 [T1 OBW]
D1 14.2|dBm —98—€B:
10 ?WMJ‘ A A MN ..;2 42 01 513wl
Temp |2 [T1 OogwW]
-94 dBm
o 8 SBFEFP4B7F—HiH:

L 10 j \\1
D2 —1ij]d8m \
= -20

i \\.’., 3DB

Al W\MN

v e

~-50

~-60

Center 836.5 MHz 2 MHz/ Span 20 MHz

Date: 4.DEC.2018 15:08:03

16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -0.80 dB
Ref 34 dBm “Att 20 dB SWT 10 ms 9.913461538 MHz
off$et 13]5 dB OBW_[8.94230692 MHz]
[ 30 Markdr 1 [T1[1
-12.65 dBm
koo 831.564102564 MHz
Temp [1 [T1 ogw]
VAXH
-44 dBm
D1 13.1|dBm —pt F2 v
Fio A Mndmorntpn g PN 2> n12g2gs13 wegl|""
Temp |2 [T1 OBW]
10.04 dBm
Lo 840955124205 MH
-10 1/ k\L
D2 -f2.9YdBm «\
F-20
w:./\fu 7 “\ e
paW U\“AqﬂlwﬁrmHM A
k-40
k-50
k--60
Center 836.5 MHz 2 MHz/ Span 20 MHz

Date: 4.DEC.2018 15:10:54
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181128002-00D

LTE Band 7: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(M;—Ivz) Modulation Bandwidth Bandwidth
(MHz) (MHz)
QPSK 4.55 5.24
5.0
16QAM 4.55 5.34
QPSK 9.01 9.90
10.0
16QAM 8.97 9.87
QPSK 1351 15.21
15.0
16QAM 13.46 14.92
QPSK 17.95 19.49
20.0
16QAM 18.01 19.87

FCC Part 27, FCC Part 22H/24E

Page 60 of 159




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181128002-00D

QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -1.07 dB
Ref 34 dBm *Att 20 dB SWT 5 ms 5.240384615 MHz
Offset 135 dB OBW (4.551282051 '»4HZ"
[30 Markgr 1 [T1]]
-9.51 dBm ln
Loo 2.5323871821 GHz
o1 15 6| asn Temp |1 [T1 ogw]
MAXH N I&—WWV’M“WW\“W"\’TZ -3z dem|l
10 2 5 59 GH.
Temp |2 [T1 OogwW]
.66 dBm
o 25342 H:

E=10 D =C T

Y
L, va
Paadl b AV B8

~-50

~-60

Center 2.535 GHz 1 MHz/ Span 10 MHz

Date: 4.DEC.2018 15:20:16

16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -1.14 dB
Ref 34 dBm “Att 20 dB SWT 5 ms 5.336538462 MHz
Offget 13[5 dB OBW [4-551283051 MmHz]
[ 30 Markdr 1 [T1[1
-10.22 dBm
Lo 2.532381821 GHz
Temp [1 [T1 ogw]
MAXH D1 15.3(dBm
91 dBm
e St S AAAS A v
F10 ] MW\J\/\TZ 2 532724350 auzl-V-
Temp [2 [T1 oBw]
-13 dBm
Lo 2 53707d641 on
=10 D7 —;J// aBm =
Lo W’J
,.\r"'/ DE
F-30:
F--40:
F--50:
F--60:
Center 2.535 GHz 1 MHz/ Span 10 MHz

Date: 4.DEC.2018 15:18:23
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181128002-00D

QPSK (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -0.38 dB
Ref 34 dBm “Att 20 dB SWT 10 ms 9.903846154 MHz
off$et 13]5 dB OBW [9.00641¢256 MHz|
[30 Markgr 1 [T1]]
-12.89 dBm
Lo 2.530064103 GHz
Temp |1 [T1 OBW]
D1 12.8|dBm 1-66 dénjf,
F1o T A e WA M AN AL T2 2 520513821 GH

.51 dBm

2 539544034 oy

1] T
hzc D2 :;7d8m \\W )
| ttpi] My,

KTemp 2 [T1 ogw]

LARN AT
-40
-50
-60
Center 2.535 GHz 2 MHz/ Span 20 MHz

Date: 4.DEC.2018 15:24:04

16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -3.06 dB
Ref 34 dBm “Att 20 dB SWT 10 ms 9.871794872 MHz
offfet 13]5 dB OBW_[8.97435§974 NHz]|
[ 30 Markdr 1 [T1[1
-11.91 dBm
L2o 2.53016(256 GHz
Temp [1 [T1 ogw]
WAXH ]
D1 12.8|dBm +2 -88 démj
Lo Tih o a N P Y | 2 530514821 Gi
B e s
Temp |2 [T1 ogw]
-82 dBm
Lo 2 coo4stazo on
L 10 / \

D2 -f13. i]dBm k\’l\

L_20 va V\M 3DB
prRae ekl WL\“"%

k-40

Center 2.535 GHz 2 MHz/ Span 20 MHz

Date: 4.DEC.2018 15:21:53
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181128002-00D

QPSK (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 200 kHz Delta 1 [T1 ]
*VBW 500 kHz -0.45 dB
Ref 34 dBm *Att 20 dB SWT 2.5 ms 15.208333333 MHz
Offset 135 dB OBW 13.50961%385 '»4HZ"
[30 Markgr 1 [T1]]
-11.38 dBm
Loo 2.527500000 GHz
Temp |1 [T1 OBW]
D1 14.2|dBm —#9—elB:
k1o A A At "2 2 528314308 GHz| "
Temp |2 [T1 OogwW]
.27 dBm
2 c4sg0dgas o

= D2 —fi1- stm \‘1
L N |
M“’VJ\’/ o |

=30 Sz=y
-40
-50
-60
Center 2.535 GHz 3 MHz/ Span 30 MHz

Date: 4.DEC.2018 15:37:33

16-QAM (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 200 kHz Delta 1 [T1 ]
*VBW 500 kHz -0.58 dB
Ref 34 dBm “Att 20 dB SWT 2.5 ms 14.919871795 MHz
Offset 1315 dB OBW 13.461538462 \’\HZ"
30

Markgr 1 [T1]|]
-12.57 dBm
2.527644231 GHz

f20
Temp [1 [T1 ogw]
VAXH
-94 dBm
D1 12.8|dBm v
L A APAA AT AU T > coaz1da0a cuzd Yt
[T1 OBW]
-04 dBm
541 46—CH

I

T
=
15}
—
\<é4
i
I
4
o
2
S
b~

v ;
s Y e, |

k-40

Center 2.535 GHz 3 MHz/ Span 30 MHz

Date: 4.DEC.2018 15:40:10
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181128002-00D

QPSK (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 200 kHz Delta 1 [T1 ]
*VBW 500 kHz -1.16 dB
Ref 34 dBm “ ALt 20 dB SWT 2.5 ms 19.487179487 MHz
Offset 135 dB OoBW 17.948717949 '»4HZ"
[30 Markgr 1 [T1]]
-12.31 dBm
Loo 2.52532(0513 GHz
Temp |1 [T1 OBW]
.07 dBm
Lo e bl Tt gl ba A sy A 2 so608d7aa arzl"!
Temp |2 [T1 OogwW]
\ .78 dBm

2 544038462 GH

o

L M.U{m -
it B

~-50

~-60
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16-QAM (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel
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FCC §2.1051, §22.917(a) & §24.238(a); §27.53 (h) (m) - SPURIOUS
EMISSIONS AT ANTENNA TERMINALS

Applicable Standard

FCC §2.1051, §22.917(a) and §24.238(a) and 827.53(h) (m).

The spectrum was to be investigated to the tenth harmonics of the highest fundamental frequency as
specified in § 2.1051.

Test Procedure

The RF output of the transceiver was connected to a spectrum analyzer and simulator through appropriate

attenuation. The resolution bandwidth of the spectrum analyzer was set at 1IMHz. Sufficient scans were
taken to show any out of band emissions up to 10" harmonic.

EUT Splitter Signal Analyzer

|

CMWS500/CMU200

Test Data

Environmental Conditions

Temperature: 24~25°C
Relative Humidity: 50~52 %
ATM Pressure: 100.0~101.0 kPa

The testing was performed by Hill He from 2018-12-03 to 2019-01-02.
Test result: Compliance.
EUT operation mode: transmitting

Please refer to the following plots.
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Cellular Band (Part 22H)

30 MHz - 1 GHz (GSM Mode)

“RBW 100 kHz
“VBW 300 kHz

Ref 33 dBm *Att 25 dB SWT 100 ms
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900 MHz/

Stop 10 GHz
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Date:

30 MHz - 1 GHz (WCDMA Mode)

“RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -45.99 dBm
Ref 28.5 dBm “Att 20 dB SWT 100 ms 179.230769231 MHz
Offget 3.5% dB
20
—10
AN !
—0
——10
D1 -13 d¢iBm
——20
3D0B
—-30

Start 30 MHz 97 MHz/ Stop 1 GHz
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Fundamental test
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PCS Band (Part 24E)
30 MHz - 1 GHz (GSM Mode)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -41.91 dBm
Ref 33 dBm “Att 25 dB SWT 100 ms 407.740384615 MHz
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1 GHz - 2 GHz (GSM Mode)
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2 GHz - 20 GHz (GSM Mode)

® “RBW 1 MHz Marker 1 [T1 ]

“VBW 3 MHz -36.75 dBm
Ref 33 dBm *Att 25 dB SWT 105 ms 9.384615385 GHz
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30 MHz - 1 GHz (WCDMA Mode)
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1 GHz - 2 GHz (WCDMA Mode)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -46.44 dBm
Ref 28.5 dBm “Att 20 dB SWT 2.5 ms 1.395833333 GHz
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2 GHz - 20 GHz (WCDMA Mode)
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LTE Band 2:
30 MHz - 1 GHz (1.4 MHz, Middle Channel)
@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -46.53 dBm
Ref 28.5 dBm “Att 10 dB SWT 100 ms 79.743589744 MHz
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1 GHz - 2 GHz (1.4 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -42_.36 dBm
Ref 28.5 dBm *Att 20 dB SWT 2.5 ms 1.855769231 GHz
Offset 13|15 dB
k20
"l
[10
LVL
I
=10
D1 -13 ¢Bm
=20
3DB
=30 ‘
J |
wmmwwmwwmwwwm Ty
=50
= -60:
L-70.
Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 5.DEC.2018 11:27:36

Fundamental test
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2 GHz - 20 GHz (1.4 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -46.25 dBm
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30 MHz - 1 GHz (3.0 MHz, Middle Channel)
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1 GHz - 2 GHz (3.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -43.62 dBm
Ref 28.5 dBm *Att 20 dB SWT 2.5 ms 1.644230769 GHz
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2 GHz - 20 GHz (3.0 MHz, Middle Channel)
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“VBW 3 MHz -46.61 dBm
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Offset 13)5 dB

1o

o

D1 -13 d¢Bm

~-30

Start 2 GHz 1.8 GHz/ Stop 20 GHz
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Fundamental test
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30 MHz - 1 GHz (5.0 MHz, Middle Channel)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -46.82 dBm

Ref 28.5 dBm “Att 10 dB SWT 100 ms 173.012820513 MHz
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1 GHz - 2 GHz (5.0 MHz, Middle Channel)
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2 GHz - 20 GHz (5.0 MHz, Middle Channel)

® “RBW 1 MHz
“VBW 3 MHz

Ref 28.5 dBm *Att 10 dB SWT 105 ms
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30 MHz - 1 GHz (10.0 MHz, Middle Channel)
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1 GHz - 2 GHz (10.0 MHz, Middle Channel)
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2 GHz - 20 GHz (15.0 MHz, Middle Channel)
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1 GHz - 2 GHz (20.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -42.66 dBm
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Offset 13)5 dB

k20
MAXH Il K6} P
LVL
ko
k-10 ]
D1 -13 diBm /

Fundamental test
Lo

Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 5.DEC.2018 11:21:27
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LTE Band 4:

30 MHz - 1 GHz (1.4 MHz, Middle Channel)
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2 GHz - 20 GHz (1.4 MHz, Middle Channel)
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1 GHz - 2 GHz (3.0 MHz, Middle Channel)
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30 MHz - 1 GHz (5.0 MHz, Middle Channel)
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2 GHz - 20 GHz (5.0 MHz, Middle Channel)
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5.DEC.2018 11:45:12
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1 GHz - 2 GHz (10.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -41.89 dBm

Ref 28.5 dBm *Att 20 dB SWT 2.5 ms 1.572115385 GHz

Offset 13)5 dB

[20 "IHI

1 PK]
WG] 10
V\ o
=0
=-10

D1 -13 d¢Bm

WMWMMMM%W {wmw Fundamental test
+-50

=60

L -70.

Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 5.DEC.2018 11:42:36

2 GHz - 20 GHz (10.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -35.34 dBm

Ref 28.5 dBm *Att 10 dB SWT 105 ms 3.442307692 GHz

Offset 13]5 dB

[20 [A]
1 PH]
IS |10
LV
ko
k-10

D1 -13 d¢Bm

~-30

1
o
hw¢uﬁlhﬂwﬂUMNuNJLANMﬁMMVMmMLHMHMAAdr%NVUMWJﬁN@kL$MMN~vaWMWMMMMNHMNMd¢

~-50

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 5.DEC.2018 11:35:07
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Report No.

: RSZ181128002-00D

®

HE
>
x|z
i

Date:

=y
T
=

MAXH

Date:

30 MHz - 1 GHz (15.0 MHz, Middle Channel)

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -47.81 dBm
Ref 28.5 dBm “Att 10 dB SWT 100 ms 45.544871795 MHz
Offset 13]5 dB
[20
10
LVL
I
~-10
D1 -13 ¢iBm
~-20
DB
~-30
k-a0
1
l¥L| | TR ARG ATV TRV I WSRO 0 TR g A A NI PN SV IR AR Y
A A N aag g ol 1A e A it e i o
~-60
L-70.
Start 30 MHz 97 MHz/ Stop 1 GHz
5.DEC.2018 11:44:44
1 GHz - 2 GHz (15.0 MHz, Middle Channel)
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -43.10 dBm
Ref 28.5 dBm *Att 20 dB SWT 2.5 ms 1.043269231 GHz
Offset 135 dB
[20
1o
LV
o
~-10
D1 -13 d¢Bm
~-20
w 3DB
~-30 \L
a0
“'V'Iww‘v lJIM""‘ ﬂ,,‘F]’if\hﬂwhﬂuWMM*Wlﬁm “{d
~-50
~-60
L-70.
Start 1 GHz 100 MHz/ Stop 2 GHz
5.DEC.2018 11:42:54

Fundamental test
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Report No

.- RSZ181128002-00D

®

=
)

Date:

=
)

Date:

2 GHz - 20 GHz (15.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 1
“VBW 3 MHz -37.73 dem
Ref 28.5 dBm *Att 10 dB SWT 105 ms 3.442307692 GHz
offfet 13]5 db
20
=10
LVL
O
~-10
D1 -13 ¢Bm
= -20
3DB
=30
1
L _so—]
:“_‘gg"‘L st MU sl A L b o Ao S o o o .0
=60
L -70.
Start 2 GHz 1.8 GHz/ Stop 20 GHz

5.DEC.2018 11:34:49

30 MHz - 1 GHz (20.0 MHz, Middle Channel)

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -47.35 dBm
Ref 28.5 dBm *Att 10 dB SWT 100 ms 861.650641026 MHz

Offset 13)5 dB

1o

o

~-10

D1 -13 d¢Bm

~-20

~-30

1

Mysgabe Al g ey i it sl P PR RIATRTTY PRV W PR 1Y PEPON YT TR I,l--l Lo gl

~-60

-70.

Start 30 MHz 97 MHz/ Stop 1 GHz

5.DEC.2018 11:44:28
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181128002-00D

1 GHz - 2 GHz (20.0 MHz, Middle Channel)

Ref 28.5 dBm *Att 20 dB

“RBW 1 MHz
“VBW 3 MHz

SWT 2.5 ms

Marker 1 [T1 ]
-43.11 dBm
1.221153846 GHz

Offset 13)5 dB

HE
)

b
=
T
T
s
S}

I

D1 -13 d¢Bm

~-30

\L\le.vu AU

Start 1 GHz

Date: 5.DEC.2018 11:43:18

100 MHz/

Stop 2 GHz

2 GHz - 20 GHz (20.0 MHz, Middle Channel)

Ref 28.5 dBm *Att 10 dB

“RBW 1 MHz
“VBW 3 MHz

SWT 105 ms

Marker 1 [T1 ]
-36.53 dBm
3.442307692 GHz

Offset 13)5 dB

HE
)

b
=
T
T
s
S}

o

D1 -13 d¢Bm

T T
|% I
a B
o o
=

i

Start 2 GHz

Date: 5.DEC.2018 11:34:29

1.8 GHz/

Stop 20 GHz

Fundamental test
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LTE Band 5:
30 MHz - 1 GHz (1.4 MHz, Middle Channel)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -46.67 dBm
Ref 28.5 dBm “Att 20 dB SWT 100 ms 160.576923077 MHz
Offget 13]5 dB
20 LA
1 PK]
10
LVL
[ o ‘K\\
-10:
D1 -13 ¢iBm
20
308
--30: \
-40:
1 */ (JLJU~
s AV P W VA P A Al ottt A Anidd AV
-60:
| -70.
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 5.DEC.2018 11:47:55
.
1 GHz - 10 GHz (1.4 MHz, Middle Channel)
® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -33.28 dBm
Ref 28.5 dBm “Att 10 dB SWT 55 ms 2.500000000 GHz
Offset 1315 dB
[20
3G 10
LVL
o
F-10
D1 -13 ¢iBm
F-20
DB
F-30 4
L_40 I
L W&Wuﬂud A B A ok Ao il Josrlg i)
-60
L-70.
Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 5.DEC.2018 11:50:24

Fundamental test
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Report No

.- RSZ181128002-00D

®

=
)

Date:

=
)

Date:

30 MHz - 1 GHz (3.0 MHz, Middle Channel)

*RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -47 .24 dBm
Ref 28.5 dBm *Att 20 dB SWT 100 ms 196.330128205 MHz

Offset 13]5 dB
20
=10
LVL
Lo ‘K\\
~-10
D1 -13 ¢Bm

= -20

.. I

1
Loty TN TRTY N oo A A Lt st it Al ot A i M sl o

Start 30 MHz 97 MHz/ Stop 1 GHz

5.DEC.2018 11:48:17

1 GHz - 10 GHz (3.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -35.77 dBm
Ref 28.5 dBm *Att 10 dB SWT 55 ms 2.500000000 GHz
Offset 1315 dB
[z
=10
LVL
0
~-10
D1 -13 ¢Bm
= -20
3DB
=30
1
-40

POV | I NS Y P T R P TV R T WAIR To0 DT I P PR TR W YOI A

Start 1 GHz 900 MHz/ Stop 10 GHz

5.DEC.2018 11:50:12

Fundamental test
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30 MHz - 1 GHz (5.0 MHz, Middle Channel)

®

Ref 28.5 dBm *Att 20 dB

“RBW 100 kHz
“VBW 300 kHz

SWT 100 ms

Marker 1 [T1 ]

-47.66 dBm
112.387820513 MHz

Offset 13)5 dB

=
)

10

I

D1 -13 d¢Bm

~-30

F-40
1

VA R b M A4

e

ik e MM
M/

Start 30 MHz

Date: 5.DEC.2018 11:48:34

97 MHz/

Stop 1 GHz

1 GHz - 10 GHz (5.0 MHz, Middle Channel)

“RBW 1 MHz
“VBW 3 MHz

Marker 1 [T1 ]

-37.46 dBm

Ref 28.5 dBm *Att 10 dB SWT 55 ms 2.500000000 GHz
Offset 13]5 dB
[20 [ A]
1 PK
=G 10
Lvi
o
F-10
D1 -13 ¢iBm
F-20
308
F-30
1
F-40
M MMMMI [T T I T (O [T TN (O REVRN N YRYOR [PRT AT
F--60
L-70

Start 1 GHz

Date: 5.DEC.2018 11:49:59

900 MHz/

Stop 10 GHz

Fundamental test
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30 MHz - 1 GHz (10.0 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -46.62 dBm

Ref 28.5 dBm *Att 20 dB SWT 100 ms 656.458333333 MHz

Offset 13)5 dB

20
1o
LVL
=0

D1 -13 d¢Bm

~-30

|
1
L A S A s A ek A s A A i [ \Whllhbﬂkl\slk&« Fundamental test

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 5.DEC.2018 11:48:57

1 GHz - 10 GHz (10.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -38.64 dBm

Ref 28.5 dBm *Att 10 dB SWT 55 ms 2.500000000 GHz

Offset 13)5 dB

k20
10
LVL
ko
k-10

D1 -13 d¢Bm

~-30

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 5.DEC.2018 11:49:38
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Report No

.- RSZ181128002-00D

LTE Band 7:

=y
T
=

Date:

=
)

Date:

30 MHz - 1 GHz (5.0 MHz, Middle Channel)

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -47.28 dBm
Ref 28.5 dBm *Att 10 dB SWT 100 ms 678.221153846 MHz

Offset 13]5 dB

o

~-10

D1 -25 ¢Bm

3DB
~-30

k-40

1
[WERRRIY NPT IR NV WO TR T ARRPTCT POVOR R XY RVC TR IPVY In PR N || RRTHST P WA T W
gy L o b Lamn o P bt o

~-60

L-70.

Start 30 MHz 97 MHz/ Stop 1 GHz

5.DEC.2018 13:14:24

1 GHz - 3 GHz (5.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -42.47 dBm
Ref 28.5 dBm *Att 20 dB SWT 5 ms 2.362179487 GHz
Offset 1315 dB
2o
1o
LVL
o
~-10
~-20
D1 -25 d¢Bm
3DB
~-30

~-60

L-70.

Start 1 GHz 200 MHz/ Stop 3 GHz

5.DEC.2018 13:10:47

Fundamental test
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3 GHz - 26 GHz (5.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -47.21 dBm

Ref 28.5 dBm *Att 10 dB SWT 135 ms 5.064102564 GHz

Offset 13)5 dB

20
1o
.
=0
=-10
=20

D1 -25 d¢Bm

~-30

W‘ AN L o, AN A NI ANANSIN A e A AAANAA AN

Start 3 GHz 2.3 GHz/ Stop 26 GHz

Date: 5.DEC.2018 13:13:50

30 MHz - 1 GHz (10.0 MHz, Middle Channel)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -47.74 dBm

Ref 28.5 dBm *Att 10 dB SWT 100 ms 769.935897436 MHz

Offset 13]5 dB

[20 [A]
1 PH]
[VAXH Ty
LV
ko
k-10
F-20

D1 -25 d¢Bm

~-30
-40
1
JPRUTI UV NPRPTIEIE /% FRTY W "RVTI TP ST WS 0 U PUTON N IY | 10T T (I R TP W TP
Qe LA Aal It a4 o I A A ug ) Utaas it L ol Aot (ARe g e
~-60
L-70.
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 5.DEC.2018 13:14:37
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1 GHz - 3 GHz (10.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -42.85 dBm

Ref 28.5 dBm *Att 20 dB SWT 5 ms 1.990384615 GHz

Offset 13)5 dB

k20 [ A]
1 PK]
MAXH Il K6}
LVL
ko
k-10
F-20

D1 -25 d¢Bm

~-30

|
I —

| | . mlM,nm/ LUMAW%AM
PNV TR YN AT AN AUV W Fundamental test

Start 1 GHz 200 MHz/ Stop 3 GHz

Date: 5.DEC.2018 13:11:40

3 GHz - 26 GHz (10.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -46.58 dBm
Ref 28.5 dBm *Att 10 dB SWT 135 ms 25.926282051 GHz
Offset 135 dB
[20 [ A]
[+ PH]
[IXG 10
LVL
o
~-10
~-20
D1 -25 d¢Bm
DB
~-30
F-40
WW L it in fonil MMWWWM
~-60
L -70.
Start 3 GHz 2.3 GHz/ Stop 26 GHz

Date: 5.DEC.2018 13:13:34
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30 MHz - 1 GHz (15.0 MHz, Middle Channel)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -47 .72 dBm
Ref 28.5 dBm “Att 10 dB SWT 100 ms 530.544871795 MHz
Offset 13]5 dB
[20
MAXH Il oK}
LVL
I
~-10
~-20
D1 -25 ¢iBm
DB
~-30
k-a0
1
sttt A ot A A s s A Thastsys ORI IR 7 CI | WORRATY P PRV T Y
S \s e WA o Y . logalal/
~-60
L-70.
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 5.DEC.2018 13:14:53

1 GHz - 3 GHz (15.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -42.51 dBm

Ref 28.5 dBm *Att 20 dB SWT 5 ms 2.003205128 GHz

Offset 13]5 dB

[20
1 PK] "
MAXH I (o}
LVL
o
~-10
~-20
D1 -25 ¢Bm
r 3DB

} Wi

~-60

L-70.

Start 1 GHz 200 MHz/ Stop 3 GHz

Date: 5.DEC.2018 13:12:03

Fundamental test
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®

=
)

Date:

=
)

Date:

3 GHz - 26 GHz (15.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -47.11 dem
Ref 28.5 dBm “Att 10 dB SWT 135 ms 24.636217949 GHz
offfet 13]5 dB
20 [A]
10
LV
ko
F-10
k-20
D1 -25 diBm
308
F-30
F-40
1
ot onan s bt Sl Al s il A i rnpdipprtsloo
F-60
L-70
Start 3 GHz 2.3 GHz/ Stop 26 GHz

5.DEC.2018 13:13:16

30 MHz - 1 GHz (20.0 MHz, Middle Channel)

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -47.62 dBm
Ref 28.5 dBm *Att 10 dB SWT 100 ms 914.503205128 MHz
Offset 1315 dB
F2o
1o
LVL
o
~-10
~-20
D1 -25 d¢Bm
3DB
~-30
-40
1
LAl bt A A (R YW SOV PRI O T PO N S TR WA XTI 1Y R Y1 W TUY 1Y T- T
W o gt U A Nl A g ) A a2 e g A k=
~-60
L -70.
Start 30 MHz 97 MHz/ Stop 1 GHz

5.DEC.2018 13:15:05
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1 GHz - 3 GHz (20.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -42.75 dBm

Ref 28.5 dBm *Att 20 dB SWT 5 ms 2.278846154 GHz

Offset 13)5 dB

k20 [ A]
1 PK]
MAXH Il K6}
LVL
ko
k-10
F-20

D1 -25 d¢Bm

~-30 ﬂ
L_a0 1

| =

Mg A o] Nl WWWW IIWSTRWAE® TRy

L e Fundamental test
-60

| -70.

Start 1 GHz 200 MHz/ Stop 3 GHz

Date: 5.DEC.2018 13:12:23

3 GHz - 26 GHz (20.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -47.01 dBm

Ref 28.5 dBm *Att 10 dB SWT 135 ms 18.628205128 GHz

Offset 13)5 dB

20
MAXH Il K6}
LVL
0
~-10
= -20

D1 -25 d¢Bm

~-30

Start 3 GHz 2.3 GHz/ Stop 26 GHz

Date: 5.DEC.2018 13:12:49
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FCC § 2.1053; § 22.917 (a);§ 24.238 (a); §27.53 (h)(m) SPURIOUS RADIATED
EMISSIONS

Applicable Standard
FCC § 2.1053, §22.917(a) and § 24.238(a) and § 27.53(h)(m)

Test Procedure

The transmitter was placed on a wooden turntable, and it was transmitting into a non-radiating load which
was also placed on the turntable.

The measurement antenna was placed at a distance of 3 meters from the EUT. During the tests, the
receiving antenna height and polarization as well as EUT azimuth were varied in order to identify the
maximum level of emissions from the EUT. The test was performed by placing the EUT on 3-orthogonal
axis.

The frequency range up to tenth harmonic of the fundamental frequency was investigated.

Test Data

Environmental Conditions

Temperature: 24 C
Relative Humidity: 50 %
ATM Pressure: 101.0 kPa

The testing was performed by Yecar Lu on 2018-12-02.

EUT operation mode: Transmitting
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Report No.: RSZ181128002-00D

Pre-scan with Low, Middle and High channel, the worst case as below:

30 MHz ~ 10 GHz:

Cellular Band (Part 22H)

. Rx Antenna Substituted FCC Part 22H

Frequency RR(;(:;;S ) Tlg::t?:) le . Cable | Antenna A:i(:};te . .
OHD | apuvy | Degree | T | (avy | ey | Loss | Gain | @Bm) | oy | iy

(dB) | (dBi)
GSM Mode, middle channel

271.37 29.02 175 2.2 H -68.0 0.32 0 -68.32 -13 55.32

271.37 28.76 33 11 V -68.2 0.32 0 -68.52 -13 55.52

1673.20 60.45 32 2.1 H -46.6 1.30 8.90 -39.00 -13 26.00

1673.20 58.95 153 2.1 \% -47.5 1.30 8.90 -39.90 -13 26.90

2509.80 46.90 119 2.4 H -56.6 2.60 10.20 -49.00 -13 36.00

2509.80 45.70 75 1.8 V -57.2 2.60 10.20 -49.60 -13 36.60

WCDMA Mode, Middle channel

271.37 29.09 81 1.8 H -67.9 0.32 0 -68.22 -13 55.22

271.37 29.60 355 2.2 \% -67.4 0.32 0 -67.72 -13 54.72

1673.20 44.28 247 19 H -62.8 1.30 8.90 -55.20 -13 42.20

1673.20 44.16 24 2.0 V -62.3 1.30 8.90 -54.70 -13 41.70

30 MHz ~ 20 GHz:
PCS Band (Part 24E)

Frequency Receiyer Turntable Rx Antenna Sugzglt:te(lntenna Absolute FCC Part 24F

Ol | GRS | e || bt | L | | G| () | it | Mo
(dB) (dBi)
GSM Mode, middle channel

271.37 28.14 194 1.9 H -68.9 0.32 -69.22 -13 56.22

271.37 29.22 136 2.1 \Y -67.8 0.32 -68.12 -13 55.12

3760.00 51.67 279 1.2 H -49.6 1.50 11.80 -39.30 -13 26.30

3760.00 51.90 217 15 \% -48.9 1.50 11.80 -38.60 -13 25.60

WCDMA Mode Band I1, Middle channel

271.37 28.94 147 1.3 H -68.1 0.32 -68.42 -13 55.42

271.37 29.80 249 1.5 \Y% -67.2 0.32 -67.52 -13 54.52

3760.00 44.26 144 2.0 H -57.0 1.50 11.80 -46.70 -13 33.70

3760.00 44.02 293 1.2 \% -56.7 1.50 11.80 -46.40 -13 33.40

FCC Part 27, FCC Part 22H/24E
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LTE Band: (Pre-scan with all the bandwidth, and worse case as below)

Frequency | Receiver | Turntable Rx Antenna Substituted
Cable | Antenna A})Jsolulte Limit | Margin
(MH2) Reading Angle Height | Polar | Level Loss Gain (d%vrfn) (dBm) (dB)
(dBpVv) Degree (m) (H/V) | (dBm) (dB) (dBi)
Band 2 QPSK 20MHz
Test frequency range:30 MHz ~ 20 GHz
271.37 28.90 255 14 H -68.1 0.32 0 -68.42 -13 55.42
271.37 29.33 264 2.3 \Y -67.7 0.32 0 -68.02 -13 55.02
3760.00 44.55 317 1.3 H -56.7 1.50 11.80 -46.40 -13 33.40
3760.00 43.67 267 2.0 \Y -57.1 1.50 11.80 -46.80 -13 33.80
Band 4 QPSK 20MHz
Test frequency range:30 MHz ~ 20 GHz
271.37 28.27 273 14 H -68.7 0.32 0 -69.02 -13 56.02
271.37 28.23 71 2.0 \Y -68.8 0.32 0 -69.12 -13 56.12
3465.00 44.36 153 1.8 H -56.0 1.50 12.00 -45.50 -13 32.50
3465.00 43.80 57 14 V -57.3 1.50 12.00 -46.80 -13 33.80
Band 5 QPSK 10MHz
Test frequency range:30 MHz ~ 10 GHz
271.37 29.15 249 11 H -67.8 0.32 0 -68.12 -13 55.12
271.37 28.12 170 1.0 \Y -68.9 0.32 0 -69.22 -13 56.22
1673.00 44.31 278 1.7 H -62.8 1.30 8.90 -55.20 -13 42.20
1673.00 43.90 84 13 \% -62.6 1.30 8.90 -55.00 -13 42.00
Band 7 QPSK 20MHz
Test frequency range:30 MHz ~ 26 GHz
271.37 29.22 126 2.3 H -67.8 0.32 0 -68.12 -25 43.12
271.37 28.19 97 2.2 V -68.8 0.32 0 -69.12 -25 44,12
5070.00 44.87 224 18 H -53.0 1.60 12.10 -42.50 -25 17.50
5070.00 43.96 322 1.1 \Y -53.9 1.60 12.10 -43.40 -25 18.40
Note:

1) Absolute Level = Substituted Level - Cable loss + Antenna Gain
2) Margin = Limit- Absolute Level
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FCC § 22.917 (a);§ 24.238 (a); §27.53 (h)(m) - BAND EDGES

Applicable Standard
According to § 22.917(a), the power of any emissions outside of the authorized operating frequency ranges
must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.

According to §24.238(a), the power of any emissions outside of the authorized operating frequency ranges
must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.

According to FCC §27.53 (h)(m), the power of any emission outside of the authorized operating frequency
ranges must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.
Test Procedure

The RF output of the transmitter was connected to the input of the spectrum analyzer through sufficient
attenuation.

The center of the spectrum analyzer was set to block edge frequency

EUT Splitter Signal Analyzer

g

CMW500
CMU200

Test Data

Environmental Conditions

Temperature: 24~25 C
Relative Humidity: 50~52 %
ATM Pressure: 100.0~101.0 kPa

The testing was performed by Hill He from 2018-12-03 to 2018-12-05.
EUT operation mode: Transmitting

Test Result: Compliance. Please refer to the following plots.
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Cellular Band, Left Band Edge for GSM (GMSK) Mode

®

Ref 33 dBm

*Att 25 dB

*RBW 5 kHz
*VBW 10 kHz
*SWT 300 ms

Marker 1 [T1 ]
-15.22 dBm
823.996794872 MHz

Offset 11]5 dB

20

2 rd

10

)

I

~-10

D1 -13 ¢iBm

~-30

“‘MW

P Sk g

Center 824 MHz

Date: 3.DEC.2018 16:15:20

200 kHz/

Span 2 MHz

Cellular Band, Right Band Edge for GSM (GMSK) Mode

Ref 33 dBm

“Att 25 dB

*RBW 5 kHz
*VBW 10 kHz
“*SWT 300 ms

Marker 1 [T1 ]
-17.76 dBm
849.022435897 MHz

Offget 11)5 dB

1

ikl

LvL

D1 -13 ¢iBm

~-50

”‘wﬂb‘mw

g bl

Center 849 MHz

Date: 3.DEC.2018 16:17:23

200 kHz/

Span 2 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.

: RSZ181128002-00D

Cellular Band, Left Band Edge for WCDMA (BPSK) Mode

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -30.16 dBm
Ref 24 dBm “ ALt 20 dB “SWT 200 ms 823.987820513 MHz
offfet 3.3 dB |
=20
Ao
/MWNMW\\
LVL
i / \
=10
D1 -13 ¢Bm / \\

~-60

=70

Center 824 MHz 1 MHz/ Span 10 MHz

Date: 5.DEC.2018 08:39:05

Cellular Band, Right Band Edge for WCDMA (BPSK) Mode

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -28.78 dBm
Ref 24 dBm “Att 20 dB *SWT 200 ms 849.016025641 MHz
off§et 3.4 dB |
k20
1 RV
NMAXH /W’W\A"“W"\.\
LvL

Lo \
k_[ D1 -13 ¢iBm |

~-50

Center 849 MHz 1 MHz/ Span 10 MHz

Date: 5.DEC.2018 08:40:26
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No

.- RSZ181128002-00D

Cellular Band, Left Band Edge for HSDPA (16QAM) Mode

® *RBW 1
*VBW 3

Ref 24 dBm *Att 20 dB *SWT 2

00 kHz Marker 1 [T1 ]
00 kHz -29.31 dBm
00 ms 823.983974359 MHz

Ooffget 3.% dB
20

1 R
/(M

. /

D1 -13 ¢iBm

~-60

=70

Center 824 MHz 1 MHz/

Date: 5.DEC.2018 08:42:56

Span 10 MHz

Cellular Band, Right Band Edge for HSDPA (16QAM) Mode

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -27.52 dBm
Ref 24 dBm “Att 20 dB *SWT 200 ms 849.016025641 MHz
off§et 3.4 dB |
20
10

ko[
D1 -13 ¢iBm

P ——
\
|

k-40

MW

~-50

Center 849 MHz 1 MHz/

Date: 5.DEC.2018 08:42:03

Span 10 MHz

LvL
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ181128002-00D

®

1 R

Date:

Date:

Cellular Band, Left Band Edge for HSUPA (BPSK) Mode

“RBW 100 KHz Marker 1 [T1 ]
*VBW 300 KHz -29.16 dBm
Ref 24 dBm *Att 20 dB *SWT 200 ms 823.983974359 MHz
offfet 3.3 dB |
20
10

e s i A

D1 -13 ¢iBm ] |

~-60

=70

Center 824 MHz 1 MHz/ Span 10 MHz

5.DEC.2018 08:43:54

Cellular Band, Right Band Edge for HSUPA (BPSK) Mode

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -28.64 dBm
Ref 24 dBm “Att 20 dB *SWT 200 ms 849.016025641 MHz
off§et 3.4 dB |
20
10

AT

Lo \
k_‘[ D1 -13 ¢iBm 1

k-40

~-50

Center 849 MHz 1 MHz/ Span 10 MHz

5.DEC.2018 08:44:29
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181128002-00D

PCS Band, Left Band Edge for GSM (GMSK) Mode

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 10 kHz -20.77 dBm
Ref 33 dBm “ ALt 25 dB *SWT 300 ms 1.849996795 GHz
Lso—Offfet 11]5 dB I
20
-
L LVL

) i
AR

[ D1 -13 giBm If \\

/

Ea69 n Ao

Center 1.85 GHz 200 kHz/ Span 2 MHz

Date: 3.DEC.2018 16:22:24

PCS Band, Right Band Edge for GSM (GMSK) Mode

® “RBW 5 kHz Marker 1 [T1 ]
*VBW 10 kHz -19.27 dBm
Ref 33 dBm “Att 25 dB *SWT 300 ms 1.910003205 GHz
Lso—offfer 11]5 dB |
20

A ( " IIU*MIJ .

D1 -13 ¢iBm f’

SRR N

:\:}-#"LMM W"U\W Ay Ly I

Center 1.91 GHz 200 kHz/ Span 2 MHz

Date: 3.DEC.2018 16:23:31
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181128002-00D

PCS Band, Left Band Edge for WCDMA (BPSK) Mode

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -26.04 dBm

Ref 28.5 dBm *Att 20 dB *SWT 200 ms 1.849983974 GHz

Offset 14)5 dB

=@ |10
//p—wm\»w Lyt

. / \

D1 -13 ¢iBm \

Center 1.85 GHz 1 MHz/ Span 10 MHz

Date: 4.DEC.2018 10:03:19

PCS Band, Right Band Edge for WCDMA (BPSK) Mode

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -29.82 dBm

Ref 28.5 dBm “Att 20 dB “*SWT 200 ms 1.910016026 GHz

Offget 14)5 dB

[20

V’Z D1 -13 ¢iBm !

M
k--s0 ‘L\"‘M\h
Rt
~-60
L-70.
Center 1.91 GHz 1 MHz/ Span 10 MHz

Date: 4.DEC.2018 10:04:24
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ181128002-00D

PCS Band, Left Band Edge for HSDPA (16QAM) Mode

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -29.58 dBm
Ref 28.5 dBm “ ALt 20 dB *SWT 200 ms 1.849983974 GHz
Offset 1415 dB
20
O
F1o0

Date:

Date:

Pl I N N

[ \

D1 -13 ¢iBm , \

\

-5t

Center 1.85 GHz 1 MHz/ Span 10 MHz

4.DEC.2018 10:02:11

PCS Band, Right Band Edge for HSDPA (16QAM) Mode

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -31.62 dBm
Ref 28.5 dBm “Att 20 dB *SWT 200 ms 1.910016026 GHz
Offset 1415 dB
[20
1o
LVL
awuﬁw*wm»quAwawwqmmﬁuthk\
D1 -13 ¢iBm \
1 [
[ MMy, A
=50 ¥ _«W\w
~-60
L-70.
Center 1.91 GHz 1 MHz/ Span 10 MHz

4.DEC.2018 10:01:15
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181128002-00D

®

1 R

Date:

Date:

PCS Band, Left Band Edge for HSUPA (BPSK) Mode

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -28.87 dBm
Ref 28.5 dBm *Att 20 dB *SWT 200 ms 1.849983974 GHz
Offset 14)5 dB
[20
1o

SN

[ \

D1 -13 d¢Bm / \\

~-20

Center 1.85 GHz 1 MHz/ Span 10 MHz

4.DEC.2018 09:59:58

PCS Band, Right Band Edge for HSUPA (BPSK) Mode

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -31.48 dBm
Ref 28.5 dBm “Att 20 dB “*SWT 200 ms 1.910016026 GHz
Offget 14)5 dB
[20

LvL

kl/ D1 -13 ¢iBm ]

Center 1.91 GHz 1 MHz/ Span 10 MHz

4.DEC.2018 10:00:34
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181128002-00D

Band 2:

®

Date:

Date:

QPSK (1.4 MHz, FULL RB) - Left Band Edge

*RBW 30 kHz Marker 1 [T1 ]

“VBW 100 kHz -15.99 dBm
Ref 34 dBm ALt 20 dB SWT 15 ms 1.849995192 GHz
off$et 13]5 dB |
=30
20
A i cavara Ll

N [ \

~-10
D1 -13 ¢iBm i |

~-50

~-60

Center 1.85 GHz 300 kHz/ Span 3 MHz

4_.DEC.2018 16:25:05

QPSK (1.4 MHz, FULL RB) - Right Band Edge

“RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -19.98 dBm
Ref 34 dBm “Att 20 dB “SWT 100 ms 1.910024038 GHz
offfet 13[5 dB |
30
20
LvL

[10 /k kmh)“ﬂvtﬁﬂl\
/ D1 -13 ¢iBm

[-30 T

F-40

~-50

~-60

Center 1.91 GHz 300 kHz/ Span 3 MHz

4_.DEC.2018 16:29:52
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181128002-00D

16-QAM (1.4 MHz, FULL RB) - Left Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -14.16 dBm
Ref 34 dBm *Att 20 dB SWT 15 ms 1.849971154 GHz
offfet  13]5 dB |
30
LA
T

P prgin A | ol v

| \

T
D1 -13 d¢Bm 'k’ \l\‘

3DB

~-50

~-60

Center 1.85 GHz 300 kHz/ Span 3 MHz

Date: 4.DEC.2018 16:27:12

16-QAM (1.4 MHz, FULL RB) - Right Band Edge

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -20.25 dBm
Ref 34 dBm “Att 20 dB “SWT 100 ms 1.910014423 GHz
offfet 13]5 dB |
30
LA
1 RV
VAXH
LvL
[ /IAJ\ﬂ\mNVVJ\nmNﬁAMMUAﬁLJ«&f«\
i / \
F-10
I o1 —13 fiem \
/ !
T vaded \JMVA*ﬂhU DE
L _s0 \AW
k-40
k-50
k-60
Center 1.91 GHz 300 kHz/ Span 3 MHz

Date: 4.DEC.2018 16:29:10
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181128002-00D

QPSK (3.0 MHz, FULL RB) - Left Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -17.42 dBm
Ref 34 dBm *Att 20 dB SWT 30 ms 1.849990385 GHz
offfet  13]5 dB |
30
LA
T

. )

D1 -13 ¢iBm

-20
M 308
L _s0 P s

~-50

~-60

Center 1.85 GHz 600 kHz/ Span 6 MHz

Date: 4.DEC.2018 16:33:11

QPSK (3.0 MHz, FULL RB) - Right Band Edge

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -18.63 dBm
Ref 34 dBm “Att 20 dB SWT 30 ms 1.910009615 GHz
offfet 13]5 dB |
30
LA
1 RV
VAXH
LvL
™ Wwwmmwwmw\
Fr10 k
/ D1 -13 ¢iBm W
F-20
M DE
=30 ‘Nna,ku’\.,,.llm. .WNN
k-40
k-50
k-60
Center 1.91 GHz 600 kHz/ Span 6 MHz

Date: 4.DEC.2018 16:32:27
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181128002-00D

16-QAM (3.0 MHz, FULL RB) - Left Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -14.94 dBm

Ref 34 dBm *Att 20 dB SWT 30 ms 1.849980769 GHz

Offset 13)5 dB

2 rd

1o

o

/ \
D1 -13 JiBm i §

40

~-50

~-60

Center 1.85 GHz 600 kHz/ Span 6 MHz

Date: 4.DEC.2018 16:33:56

16-QAM (3.0 MHz, FULL RB) - Right Band Edge

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -18.76 dBm
Ref 34 dBm “Att 20 dB SWT 30 ms 1.910009615 GHz
offfet 13]5 dB |
k30
LA
1 RV
VAXH
LvL
TN TTTV e T T
Ffio \
ol D1 -13 ¢iBm
1
F-20
DB
k-30 WM 1y MM
I--40
I--50
I--60
Center 1.91 GHz 600 kHz/ Span 6 MHz

Date: 4.DEC.2018 16:31:48
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181128002-00D

QPSK (5.0 MHz, FULL RB) - Left Band Edge

® *RBW 50 kHz Marker 1 [T1 ]
*VBW 100 kHz -18.10 dBm
Ref 34 dBm *Att 20 dB SWT 5 ms 1.849951923 GHz
offfet  13]5 dB |
30
T

— e

D1 -13 d¢Bm { \
= -20
3DB

~-50

~-60

Center 1.85 GHz 1 MHz/ Span 10 MHz

Date: 4.DEC.2018 16:38:22

QPSK (5.0 MHz, FULL RB) - Right Band Edge

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 100 kHz -23.79 dBm
Ref 34 dBm “Att 20 dB *SWT 100 ms 1.910016026 GHz
offfet 13]5 dB |
30
1 RV
VAXH
LvL
10

*Jl(.‘u
D1 -13 ¢iBm

[
I‘/

R AV

Center 1.91 GHz 1 MHz/ Span 10 MHz

Date: 4.DEC.2018 16:40:05
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181128002-00D

16-QAM (5.0 MHz, FULL RB) - Left Band Edge

® *RBW 50 kHz Marker 1 [T1 ]
*VBW 100 kHz -18.34 dBm

Ref 34 dBm *Att 20 dB SWT 5 ms 1.849967949 GHz

Offset 13)5 dB

2 rd

1o

N i

D1 -13 ¢iBm [

[--20 308
4 a4 MFWNWM

~-50

~-60

Center 1.85 GHz 1 MHz/ Span 10 MHz

Date: 4.DEC.2018 16:37:29

16-QAM (5.0 MHz, FULL RB) - Right Band Edge

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 100 kHz -23.67 dBm
Ref 34 dBm “Att 20 dB *SWT 100 ms 1.910016026 GHz
offfet 13]5 dB |
30
1 RV
VAXH
LvL
10

k‘le \
D1 -13 ¢iBm

b,

[0 w""’“""-""l""wdm/\l

~-50

~-60

Center 1.91 GHz 1 MHz/ Span 10 MHz

Date: 4.DEC.2018 16:40:48
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181128002-00D

QPSK (10.0 MHz, FULL RB) - Left Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -22.84 dBm
Ref 34 dBm “Att 20 dB SWT 10 ms 1.849935897 GHz
offfet  13]5 dB |
30
A2
LVL
F10
[JMAALﬂJLHJkﬁNMMAbULLuhA#“qM%Hd&ykw
i ) \
F-10
D1 -13 d¢Bm } \\
-20
M 3DB
L_s0 \I,..n,ll_[,
JJJk}hhﬁﬁﬂmphdhbJﬂwukm
f--50
t--60
Center 1.85 GHz 2 MHz/ Span 20 MHz
Date: 4.DEC.2018 16:47:10
.
QPSK (10.0 MHz, FULL RB) - Right Band Edge
® *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -21.18 dBm
Ref 34 dBm “Att 20 dB SWT 10 ms 1.910064103 GHz
offfet 13]5 dB |
30
LA
1 RV
MAXH
LvL

[ WWMMM\]

D1 -13 ¢iBm 1
L
-20 i
3DB

M Aulhugh
-50
-60
Center 1.91 GHz 2 MHz/ Span 20 MHz

Date: 4.DEC.2018 16:45:41
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ181128002-00D

16-QAM (10.0 MHz, FULL RB) - Left Band Edge

® *RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -20.38 dBm
Ref 34 dBm *Att 20 dB SWT 10 ms 1.849935897 GHz
offfet  13]5 dB |

30

T

LVL
10

/LWWWMMM

D1 -13 ¢iBm l \‘
] \
~-20
3DB

F-30 ijA“
L _s0—4 A

g
~-50
~-60
Center 1.85 GHz 2 MHz/ Span 20 MHz

Date: 4.DEC.2018 16:47:55

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -19.58 dBm
Ref 34 dBm “Att 20 dB SWT 10 ms 1.910032051 GHz
offfet 13]5 dB |
30
1 RV
VAXH
LvL
10

| LANJUJ [ n
D1 -13 ¢iBm \
7{—20

k-40 HMLJhkNi

-50

-60

Center 1.91 GHz 2 MHz/ Span 20 MHz

Date: 4.DEC.2018 16:44:56
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No

.- RSZ181128002-00D

QPSK (15.0 MHz, FULL RB) - Left Band Edge

® *RBW 200 kHz
*VBW 500 kHz

Marker 1

[t1 1]

-27.25 dBm

Ref 34 dBm *Att 20 dB *SWT 100 ms 1.849951923 GHz
offfet  13]5 dB |
30
T
fuax)
10

D1 -13 ¢iBm

Lo [
|
|

|
|

+-30 \/N\JV
VY
:;fﬁjh\J w4
-50
-60
Center 1.85 GHz 3 MHz/ Span 30 MHz

Date: 4.DEC.2018 16:50:38

QPSK (15.0 MHz, FULL RB) - Right Band Edge

® *RBW 200 kHz
*VBW 500 kHz

Marker 1

[t1 1]

-26.35 dBm

Ref 34 dBm “Att 20 dB “SWT 100 ms 1.910048077 GHz
offfet 13]5 dB |
30
1 RV
VAXH
10
r“mAA»~an~A~w4~*‘““'V~4“f“"“' \
Lo \
k410 i
D1 -13 ¢iBm \
jlzo \
_30 kxj*unfdk“u~\/d\“
k-40 AL'\*—\‘V\\\
k-50
|
k-60
Center 1.91 GHz 3 MHz/ Span 30 MHz

Date: 4.DEC.2018 16:54:46

LA

LvL
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181128002-00D

16-QAM (15.0 MHz, FULL RB) - Left Band Edge

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -17.95 dBm
Ref 34 dBm *Att 20 dB SWT 2.5 ms 1.849951923 GHz
offfet  13]5 dB |
30
T

A

D1 -13 d¢Bm ’ q
l

3DB

~-50

~-60

Center 1.85 GHz 3 MHz/ Span 30 MHz

Date: 4.DEC.2018 16:51:31

16-QAM (15.0 MHz, FULL RB) - Right Band Edge

® “RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -15.86 dBm
Ref 34 dBm “Att 20 dB SWT 2.5 ms 1.910144231 GHz
offfet 13]5 dB |
30
1 RV
VAXH
LvL

m PP TPUNY | ORIV RY LY VOO P20

10 TN Y Y T v\

, D1 -13 ¢iBm {

“MM

-a0
N
-60

Center 1.91 GHz 3 MHz/ Span 30 MHz

Date: 4.DEC.2018 16:53:15
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ181128002-00D

QPSK (20.0 MHz, FULL RB) - Left Band Edge

® *RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -18.65 dBm
Ref 34 dBm “Att 20 dB SWT 2.5 ms 1.849871795 GHz
offfet  13]5 dB |
30
A2
LVL
F10 PV oA
i } \
F-10
D1 -13 d¢Bm r \
J \
-20
3DB
L a0 f nﬂuuu}”“h
s
f--50
t--60
Center 1.85 GHz 4 MHz/ Span 40 MHz
Date: 4.DEC.2018 16:58:37
.
QPSK (20.0 MHz, FULL RB) - Right Band Edge
® *RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -19.71 dBm
Ref 34 dBm “Att 20 dB SWT 2.5 ms 1.910432692 GHz
offfet 13]5 dB |
30
1 RV
MAXH
T X bV

D1 -13 ¢iBm
{{—20 i
3DB

]
L _so " 4

Center 1.91 GHz 4 MHz/ Span 40 MHz

Date: 4.DEC.2018 16:56:14
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ181128002-00D

16-QAM (20.0 MHz, FULL RB) - Left Band Edge

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -21.53 dBm

Ref 34 dBm *Att 20 dB SWT 2.5 ms 1.848910256 GHz

offfet  13]5 dB |

2 rd

o s for I !

F-20
3DB
. WWW
—4 “MWIJ‘JMJ

~-60

Center 1.85 GHz 4 MHz/ Span 40 MHz

Date: 4.DEC.2018 16:57:45

16-QAM (20.0 MHz, FULL RB) - Right Band Edge

® “RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -19.41 dBm
Ref 34 dBm “Att 20 dB SWT 2.5 ms 1.910128205 GHz
offfet 13]5 dB |
k30
1 RV
VAXH
LvL

D1 -13 ¢iBm y
r( lll
y
-20

L_so Mol i b 1 -
~-60
Center 1.91 GHz 4 MHz/ Span 40 MHz

Date: 4.DEC.2018 16:57:03
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181128002-00D

Band 4:

QPSK (1.4 MHz, FULL RB) - Left Band Edge

®

Ref 34 dBm

*RBW 30 kHz
*VBW 100 kHz

SWT 15 ms

Marker 1 [T1 ]

-15.88 dBm
1.709990385 GHz

]

10

I

~-10

D1 -13

1A B3

~-50

~-60

Center 1.71 GHz

Date: 4.DEC.2018 17:25:47

300 kHz/

Span 3 MHz

QPSK (1.4 MHz, FULL RB) - Right Band Edge

Ref 34 dBm

“RBW 30 kHz
“VBW 100 kHz
*SWT 100 ms

Marker 1 [T1 ]

-19.73 dBm
1.755019231 GHz

Offset 13

]

30

LvL

/ D1 -13

T

F-40

~-50

~-60

Center 1.755 GHz

Date: 4.DEC.2018 17:31:25

300 kHz/

Span 3 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181128002-00D

16-QAM (1.4 MHz, FULL RB) - Left Band Edge

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -15.42 dBm
Ref 34 dBm “ ALt 20 dB SWT 15 ms 1.709995192 GHz
offfet  13]5 dB |
30
1 RV
IMAXH
L1o ANy st MR L o v
/ r v V \
=10
D1 -13 ¢Bm ”! \“\'
L 20 .WN’)
™ e
L b arinl ™|
i
-40
=50
= -60:
Center 1.71 GHz 300 kHz/ Span 3 MHz

Date: 4.DEC.2018 17:27:29

16-QAM (1.4 MHz, FULL RB) - Right Band Edge

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -19.99 dBm
Ref 34 dBm “Att 20 dB “SWT 100 ms 1.755004808 GHz
offfet 13]5 dB |
k30
1 RV
VAXH
LvL
F1o
WMW\,‘\\
i / \
F-10
// D1 -13 ¢iBm \
1

I--30 \JWL"""’\/\W

k-40

Center 1.755 GHz 300 kHz/ Span 3 MHz

Date: 4.DEC.2018 17:30:21
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181128002-00D

QPSK (3.0 MHz, FULL RB) - Left Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -18.24 dBm
Ref 34 dBm “Att 20 dB SWT 30 ms 1.709990385 GHz
offfet  13]5 dB |
30
A2
LVL
F10
i } \
F-10
D1 -13 diBm / \
L 20 h
3DB
L_s0 | whllr
I T
f--50
t--60
Center 1.71 GHz 600 kHz/ Span 6 MHz
Date: 4.DEC.2018 17:34:09
.
QPSK (3.0 MHz, FULL RB) - Right Band Edge
® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -17.98 dBm
Ref 34 dBm “Att 20 dB SWT 30 ms 1.755009615 GHz
offfet 13]5 dB |
30
LA
1 RV
MAXH
LvL

™ WWWW

{ D1 -13 ¢iBm \

k-40

Center 1.755 GHz 600 kHz/ Span 6 MHz

Date: 4.DEC.2018 17:33:23

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181128002-00D

16-QAM (3.0 MHz, FULL RB) - Left Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -17.87 dBm
Ref 34 dBm “ ALt 20 dB SWT 30 ms 1.709990385 GHz
offfet  13]5 dB |
30
[ A
A2
LVL
=10
B /\,:W ”UWMM\
=10
D1 -13 ¢Bm , \
|20 Y

L_s0 WW V‘Wﬁ«f

~-50

~-60

Center 1.71 GHz 600 kHz/ Span 6 MHz

Date: 4.DEC.2018 17:34:47

16-QAM (3.0 MHz, FULL RB) - Right Band Edge

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -20.14 dBm
Ref 34 dBm “Att 20 dB SWT 30 ms 1.755009615 GHz
offfet 13]5 dB |
30
LA
1 RV
VAXH
LvL
[ bW
Llio \\
{ D1 -13 ¢iBm
F-20
DB
Pugap
-30
v %w%
k-40
k-50
k-60
Center 1.755 GHz 600 kHz/ Span 6 MHz

Date: 4.DEC.2018 17:32:58
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181128002-00D

QPSK (5.0 MHz, FULL RB) - Left Band Edge

® *RBW 50 kHz Marker 1 [T1 ]
*VBW 100 kHz -18.08 dBm
Ref 34 dBm *Att 20 dB SWT 5 ms 1.709855769 GHz
offfet  13]5 dB |
30
T

N /f“‘“ W“MW””W\

D1 -13 Bm T
3DB
WFMM%NMﬂM
b

~-50

~-60

Center 1.71 GHz 1 MHz/ Span 10 MHz

Date: 5.DEC.2018 09:32:21

QPSK (5.0 MHz, FULL RB) - Right Band Edge

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 100 kHz -15.06 dBm
Ref 34 dBm “Att 20 dB SWT 5 ms 1.755032051 GHz
offfet 13]5 dB |
30
1 RV
VAXH
LvL

[ MMMWM

{I D1 -13 ¢iBm \

) y,
AT

k-40

Center 1.755 GHz 1 MHz/ Span 10 MHz

Date: 5.DEC.2018 09:37:46
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181128002-00D

16-QAM (5.0 MHz, FULL RB) - Left Band Edge

®

Ref 34 dBm

*Att

*RBW 50 kHz
*VBW 100 kHz
20 dB SWT 5 ms

Marker 1 [T1 ]

-18.52 dBm
1.709967949 GHz

5o Offfet  13]5 d8 |
1
10
WMWM%
i } \
f-10:
D1 -13 d¢Bm JI ky
20

i

3DB

~-50

~-60

Center 1.71 GHz

Date: 5.DEC.2018 09:34:59

1 MHz/

Span 10 MHz

16-QAM (5.0 MHz, FULL RB) - Right Band Edge

Ref 34 dBm

“Att

*RBW 50 kHz
*VBW 100 kHz
20 dB SWT 5 ms

Marker 1 [T1 ]

-14.70 dBm
1.755032051 GHz

Offget 13

5 dB

|

LvL

IS

’, D1 -13

Bm

~-30

k-40

Center 1.755 GHz

Date: 5.DEC.2018 09:36:52

1 MHz/

Span 10 MHz

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181128002-00D

QPSK (10.0 MHz, FULL RB) - Left Band Edge

*RBW 100 kHz
*VBW 300 kHz

®

Marker 1 [T1 ]
-22.47 dBm

Ref 34 dBm *Att 20 dB SWT 10 ms 1.709967949 GHz
offfet  13]5 dB |
30
T
10

/&WWWWW

D1 -13 ¢iBm J

~-50

~-60

Center 1.71 GHz 2 MHz/

Date: 5.DEC.2018 09:43:17

Span 20 MHz

QPSK (10.0 MHz, FULL RB) - Right Band Edge

*RBW 100 kHz
*VBW 300 kHz
SWT 10 ms

Ref 34 dBm “Att 20 dB

Marker 1 [T1 ]
-22.71 dBm
1.755032051 GHz

Offset 13]5 dB

|

WWWW‘A—W

=T

D1 -13 ¢iBm
J*ZO

I _s0 V\h.um 1

k-40

Center 1.755 GHz 2 MHz/

Date: 5.DEC.2018 09:39:08

Span 20 MHz

LvL

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ181128002-00D

16-QAM (10.0 MHz, FULL RB) - Left Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -27.18 dBm
Ref 34 dBm *Att 20 dB SWT 10 ms 1.709967949 GHz
offfet  13]5 dB |
30
T

1o

B wa" N P VW Y uwp{}d«%\
|

|
I ( \
r

bl

3DB

~-50

~-60

Center 1.71 GHz 2 MHz/ Span 20 MHz

Date: 5.DEC.2018 09:40:56

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -19.83 dBm
Ref 34 dBm “Att 20 dB SWT 10 ms 1.755064103 GHz
offfet 13]5 dB |
30
1 RV
VAXH
LvL
10

YN TYO7Y U TAV P ARt MAMM
|

*]10
D1 -13 ¢iBm

k-40 M'W'W

Center 1.755 GHz 2 MHz/ Span 20 MHz

Date: 5.DEC.2018 09:39:43

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ181128002-00D

QPSK (15.0 MHz, FULL RB) - Left Band Edge

® *RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -20.77 dBm
Ref 34 dBm “Att 20 dB SWT 2.5 ms 1.709951923 GHz
offfet  13]5 dB |
30
A2
LVL
e I A ,WWW "J A"\
i J \
F-10
D1 -13 d¢Bm f \W
-20
3DB
L_s0 UL AW
M T
p—
f-50
t--60
Center 1.71 GHz 3 MHz/ Span 30 MHz
Date: 5.DEC.2018 09:46:02
.
QPSK (15.0 MHz, FULL RB) - Right Band Edge
® *RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -15.04 dBm
Ref 34 dBm “Att 20 dB SWT 2.5 ms 1.755048077 GHz
offfet 13]5 dB |
30
LA
1 RV
MAXH
LvL

W WWWNW

B W
e

Y
-a0
-50
-60
Center 1.755 GHz 3 MHz/ Span 30 MHz

Date: 5.DEC.2018 09:49:36

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181128002-00D

16-QAM (15.0 MHz, FULL RB) - Left Band Edge

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -20.50 dBm
Ref 34 dBm “Att 20 dB SWT 2.5 ms 1.709903846 GHz
offfet  13]5 dB |
30
%
LV
™ M‘M.JJMMWWWM
i j &
F-10 I t
D1 -13 d¢Bm
1
=20
J 3DB
L_30 MW“ 4l AT NJIJL \
M:}"W MW
=50
=60
Center 1.71 GHz 3 MHz/ Span 30 MHz

Date: 5.DEC.2018 09:46:46

16-QAM (15.0 MHz, FULL RB) - Right Band Edge

® “RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -18.32 dBm
Ref 34 dBm “Att 20 dB SWT 2.5 ms 1.755048077 GHz
offfet 13]5 dB |
30
1 RV
VAXH

| e

110

Er D1 -13 ¢iBm 1L
-20

vy “"‘”‘\m@

a0 Mo

Center 1.755 GHz 3 MHz/ Span 30 MHz

Date: 5.DEC.2018 09:47:37

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ181128002-00D

QPSK (20.0 MHz, FULL RB) - Left Band Edge

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -23.94 dBm

Ref 34 dBm *Att 20 dB SWT 2.5 ms 1.707564103 GHz

offfet  13]5 dB |

2 rd

/WWW““W

~-10
D1 -13 ¢iBm } \\'

~-60

Center 1.71 GHz 4 MHz/ Span 40 MHz

Date: 5.DEC.2018 09:54:50

QPSK (20.0 MHz, FULL RB) - Right Band Edge

® “RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -21.11 dBm
Ref 34 dBm “Att 20 dB SWT 2.5 ms 1.755128205 GHz
offfet 13]5 dB |
k30
1 RV
VAXH
LvL

i WWMM

D1 -13 ¢iBm N
Ik
-20 i
3DB

Center 1.755 GHz 4 MHz/ Span 40 MHz

Date: 5.DEC.2018 09:52:17

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ181128002-00D

16-QAM (20.0 MHz, FULL RB) - Left Band Edge

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -25.10 dBm
Ref 34 dBm *Att 20 dB SWT 2.5 ms 1.709679487 GHz
offfet  13]5 dB |
30
T

B MWWWM

D1 -13 d¢Bm r ]

~-60

Center 1.71 GHz 4 MHz/ Span 40 MHz

Date: 5.DEC.2018 09:54:14

16-QAM (20.0 MHz, FULL RB) - Right Band Edge

® “RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -21.55 dBm
Ref 34 dBm “Att 20 dB SWT 2.5 ms 1.755384615 GHz
offfet 13]5 dB |
k30
1 RV
VAXH
LvL
F1o

110

D1 -13 ¢iBm "
L( K 1
-20

L ao Mt gl

Center 1.755 GHz 4 MHz/ Span 40 MHz

Date: 5.DEC.2018 09:53:12

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No

.- RSZ181128002-00D

Band 5:

®

Date:

Date:

QPSK (1.4 MHz, FULL RB) - Left Band Edge

*RBW 30 kHz
*VBW 100 kHz

Marker 1

[71 1
-22.30 dBm

Ref 34 dBm ALt 20 dB *SWT 100 ms 823.985576923 MHz
| 5o OFfget 13]5 dB |
20
LvL

[ D1 -13 giBm 1/ \\

L_ |
30 MM’U
»Mgwwwu“’

~-50

~-60

Center 824 MHz 300 kHz/ Span 3 MHz

5.DEC.2018 10:02:21

QPSK (1.4 MHz, FULL RB) - Right Band Edge

“RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -18.70 dBm
Ref 34 dBm “Att 20 dB “SWT 100 ms 849.028846154 MHz
offfet 13[5 dB |
30
20
LvL

L10 [ n UAWM\\

D1 -13

F-40

~-50

~-60

Center 849 MHz 300 kHz/ Span 3 MHz

5.DEC.2018 10:03:06

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181128002-00D

®

2 rd

Date:

16-QAM (1.4 MHz, FULL RB) - Left Band Edge

34 dBm

*Att

20 dB

*RBW 30 kHz
*VBW 100 kHz
*SWT 100 ms

Marker 1 [T1 ]
-20.82 dBm

823.985576923 MHz

et 13

5 dB

1o

o

D1 -13

Wy P

ol-
P

~-50

~-60

Center 824 MHz

5.DEC.2018 10:01:41

300 kHz/

Span 3 MHz

16-QAM (1.4 MHz, FULL RB) - Right Band Edge

*RBW 30 kHz
*VBW 100 kHz

Marker 1

[71 1
-18.41 dBm

Ref 34 dBm “Att 20 dB “SWT 100 ms 849.028846154 MHz
offfet 13]5 dB |
30
20
[1o KNG
i ///r \\
F-10
[ o1 —12 fen \
1
L A
VU\ALVAAV\“AVJ\v
[-30 \hA\\sﬁL»n\n“W
k-40
k-50
k-60
Center 849 MHz 300 kHz/ Span 3 MHz

Date: 5.DEC.2018 10:03:40

3DB

LA

LvL

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp.

(Shenzhen)

Report No.: RSZ181128002-00D

QPSK (3.0 MHz, FULL RB) - Left Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -16.98 dBm
Ref 34 dBm “ ALt 20 dB SWT 30 ms 823.971153846 MHz
offfet  13]5 dB |
30
%0
LVL
[ Wwﬂmw«m’u‘w»m‘
Lo /
[ ] k|
D1 -13 ¢Bm rl
]

3DB

~-50

~-60

Center 824 MHz

Date: 5.DEC.2018 10:06:59

600 kHz/

Span 6 MHz

QPSK (3.0 MHz, FULL RB) - Right Band Edge

Ref 34 dBm

“Att

*RBW 30 kHz
*VBW 100 kHz

20 dB SWT 30 ms

Marker 1

[71 1
-14.94 dBm
849.019230769 MHz

Offset 13]5 dB

|

LvL

i

I D1 -13 ¢iBm

~-30

e

ol

RN

k-40

Center 849 MHz

Date: 5.DEC.2018 10:05:15

600 kHz/

Span 6 MHz

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181128002-00D

16-QAM (3.0 MHz, FULL RB) - Left Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -15.37 dBm
Ref 34 dBm *Att 20 dB SWT 30 ms 823.980769231 MHz
offfet  13]5 dB |
30
T

I [MWWWWMM

D1 -13 ¢iBm \q
J
M 3DB
b2

[ 7w e

~-50

~-60

Center 824 MHz 600 kHz/ Span 6 MHz

Date: 5.DEC.2018 10:06:30

16-QAM (3.0 MHz, FULL RB) - Right Band Edge

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -19.07 dBm
Ref 34 dBm “Att 20 dB SWT 30 ms 849.009615385 MHz
offfet 13]5 dB |
30
1 RV
VAXH
LvL
10

MWMWWNW‘W\

{ D1 -13 ¢iBm \

L a0 A L

k-40

Center 849 MHz 600 kHz/ Span 6 MHz

Date: 5.DEC.2018 10:05:51
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181128002-00D

QPSK (5.0 MHz, FULL RB) - Left Band Edge

® “RBW 50 KHz Marker 1 [T1 ]
*VBW 100 KHz -23.95 dBm
Ref 34 dBm *Att 20 dB *SWT 100 ms 823.983974359 MHz
offfet  13]5 dB |
30
1 RuEIEE
MAXH
LVL
10

[ “‘"““””WWWK
|

D1 -13 ¢iBm J \

W =08
/

~-60

Center 824 MHz 1 MHz/ Span 10 MHz

Date: 5.DEC.2018 10:08:32

QPSK (5.0 MHz, FULL RB) - Right Band Edge

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 100 kHz -23.07 dBm
Ref 34 dBm “Att 20 dB *SWT 100 ms 849.032051282 MHz
offfet 13]5 dB |
k30
1 RV
VAXH
LvL
F1o
WWWWMW
{10 \\

D1 -13 ¢iBm \
7[20
y 3DB

Center 849 MHz 1 MHz/ Span 10 MHz

Date: 5.DEC.2018 10:10:23

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No

.- RSZ181128002-00D

16-QAM (5.0 MHz, FULL RB) - Left Band Edge

® *RBW 50 kHz Marker 1 [T1 ]
“VBW 100 kHz -25.93 dBm
Ref 34 dBm “Att 20 dB “SWT 100 ms 823.951923077 MHz
offfet  13]5 dB |
30
A2
LVL
F10
oy &unhﬂhrﬁhAhﬁvAﬂdukWN}kﬁMAJMwlhmﬂw
i 1 \
F-10 i i
D1 -13 d¢Bm / \‘\
-20
1 3DB
=30 WW}
-40 ‘.'U“AW
f--50
t--60
Center 824 MHz 1 MHz/ Span 10 MHz
Date: 5.DEC.2018 10:08:55
.
16-QAM (5.0 MHz, FULL RB) - Right Band Edge
® “RBW 50 kHz Marker 1 [T1 ]
“VBW 100 kHz -23.14 dBm
Ref 34 dBm “Att 20 dB “SWT 100 ms 849.032051282 MHz
offfet 13]5 dB |
30
LA
1 RV
MAXH
LvL
F10

P i s il i
|
|

D1 -13 diBm \
%20
A
L a0 Ml

k-40

Center 849 MHz 1 MHz/

Date: 5.DEC.2018 10:09:49

Span 10 MHz

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181128002-00D

®

MAXH

Date:

Date:

QPSK (10.0 MHz, FULL RB) - Left Band Edge

“RBW 100 KHz Marker 1 [T1 ]
*VBW 300 KHz -24.00 dBm
Ref 34 dBm *Att 20 dB SWT 10 ms 823.967948718 MHz
offfet  13]5 dB |
30
20

F10 ! N
T NSTTIRYIN P P ldjuLJu*MthJUx\
i j \

~-10
D1 -13 ¢iBm I \

3DB

~-60

Center 824 MHz 2 MHz/ Span 20 MHz

5.DEC.2018 10:14:06

QPSK (10.0 MHz, FULL RB) - Right Band Edge

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -20.18 dBm
Ref 34 dBm “Att 20 dB SWT 10 ms 849.064102564 MHz
offfet 13]5 dB |
30
20
LVL
10 |
TN P IO ) ~m4LLJAMd¢wL\
Llio K
D1 -13 ¢iBm
/ !
F-20
DB
-30 ‘J'LWWM
n Py,
) ““&xuuLUm
-50
-60
Center 849 MHz 2 MHz/ Span 20 MHz
5.DEC.2018 10:11:42

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181128002-00D

16-QAM (10.0 MHz, FULL RB) - Left Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -24.75 dBm
Ref 34 dBm “ ALt 20 dB SWT 10 ms 823.807692308 MHz
offfet  13]5 dB |
30
A2
LVL
=10
ox MWWM\
i ] \
=10 { \
D1 -13 ¢Bm ﬁ

3DB

~-60

Center 824 MHz 2 MHz/ Span 20 MHz

Date: 5.DEC.2018 10:13:24

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -18.98 dBm
Ref 34 dBm “Att 20 dB SWT 10 ms 849.128205128 MHz
offfet 13]5 dB |
30
1 RV
VAXH
LvL

10
PR TS I ‘Mwﬂ

D1 -13 ¢iBm |
j*ZO

30 A

-~ WMM‘W

==

Center 849 MHz 2 MHz/ Span 20 MHz

Date: 5.DEC.2018 10:12:22

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181128002-00D

Band 7:
QPSK (5.0 MHz, FULL RB) - Left Band Edge
® “RBW 50 kHz Marker 1 [T1 ]
*VBW 100 kHz -17.45 dBm
Ref 34 dBm “Att 20 dB SWT 5 ms 2.499919872 GHz
off$et 13]5 dB |
30
LA
1 RV
MAXH
LvL
o MMWWW\,\
i J \
F-10
D1 -13 ¢iBm 1f Y
M
[-2° MF' DB
N MWM WMUMJ
F-50
F--60
Center 2.5 GHz 1 MHz/ Span 10 MHz
Date: 5.DEC.2018 10:18:25
QPSK (5.0 MHz, FULL RB) - Right Band Edge
® *RBW 50 kHz Marker 1 [T1 ]
“VBW 100 kHz -17.83 dBm
Ref 34 dBm “Att 20 dB SWT 5 ms 2.570016026 GHz
offfet 13[5 dB |
k30
1 RV
MAXH
LvL
1o e AT AP Wy
H-10 \
D1 -13 ¢iBm
J |
[-20 m DB
L_s0 |
F-40
F-50
F--60
Center 2.57 GHz 1 MHz/ Span 10 MHz

Date: 5.DEC.2018 10:21:33
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181128002-00D

16-QAM (5.0 MHz, FULL RB) - Left Band Edge

® *RBW 50 kHz Marker 1 [T1 ]
*VBW 100 kHz -18.06 dBm
Ref 34 dBm “Att 20 dB SWT 5 ms 2.499983974 GHz
offfet  13]5 dB |
30
1
LV
10
r*nAdwanmeJpnLleJF*RbAJVNkAAVJPM\
i / \
F-10 )
D1 -13 d¢Bm ud
L 20 1
30B
L a0 il
-50
-60
Center 2.5 GHz 1 MHz/ Span 10 MHz

Date: 5.DEC.2018 10:19:07

16-QAM (5.0 MHz, FULL RB) - Right Band Edge

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 100 kHz -17.60 dBm
Ref 34 dBm “Att 20 dB SWT 5 ms 2.570032051 GHz
offfet 13]5 dB |
30
1 RV
VAXH
LvL
10

MWWW

D1 -13 ¢iBm '\L
2720

: s |

Center 2.57 GHz 1 MHz/ Span 10 MHz

Date: 5.DEC.2018 10:20:27
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181128002-00D

QPSK (10.0 MHz, FULL RB) - Left Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -25.06 dBm
Ref 34 dBm “ ALt 20 dB SWT 10 ms 2.499967949 GHz
offfet  13]5 dB |
30
A2
LVL
=10
MMLW—WM‘W
i / \
=10 , l{
D1 -13 ¢Bm ’! \
= -20

3DB

~-60

Center 2.5 GHz 2 MHz/ Span 20 MHz

Date: 5.DEC.2018 10:25:28

QPSK (10.0 MHz, FULL RB) - Right Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -21.02 dBm
Ref 34 dBm “Att 20 dB SWT 10 ms 2.570032051 GHz
offfet 13]5 dB |
30
1 RV
MAXH
LVL
F10
. PR VDN | WY ORI VX717,
Ffio \‘
D1 -13 ¢iBm
i/—zo
DB
+-30 k“h‘u'.lhj\‘
L_40 J v U‘ LAty
Ly
k-50
F--60
Center 2.57 GHz 2 MHz/ Span 20 MHz

Date: 5.DEC.2018 10:22:46
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ181128002-00D

16-QAM (10.0 MHz, FULL RB) - Left Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -26.19 dBm
Ref 34 dBm “ ALt 20 dB SWT 10 ms 2.499903846 GHz
offfet  13]5 dB |
30
A2
LVL
=10
i I \
=10
D1 -13 d¢Bm ,IJ \
= -20
1 3DB
™ M
L " .MLWW
VAL S R
=50
= -60:
Center 2.5 GHz 2 MHz/ Span 20 MHz

Date: 5.DEC.2018 10:24:42

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -21.65 dBm
Ref 34 dBm “Att 20 dB SWT 10 ms 2.570064103 GHz
offfet 13]5 dB |
30
1 RV
VAXH
LvL
10

WWW%
D1 -13 ¢iBm \
j 1
20 ]
3DB

MMMM..[

k-40

Center 2.57 GHz 2 MHz/ Span 20 MHz

Date: 5.DEC.2018 10:23:27

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ181128002-00D

®

2 rd

Date:

Date:

QPSK (15.0 MHz, FULL RB) - Left Band Edge

“RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -18.19 dBm
Ref 34 dBm *Att 20 dB SWT 2.5 ms 2.499855769 GHz
offfet  13]5 dB |
30
LA
20

D1 -13 ¢iBm ‘-l \‘

1
k-20

308
| o L

~-50

~-60

Center 2.5 GHz 3 MHz/ Span 30 MHz

5.DEC.2018 10:28:31

QPSK (15.0 MHz, FULL RB) - Right Band Edge

*RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -17.32 dBm
Ref 34 dBm “Att 20 dB SWT 2.5 ms 2.570048077 GHz
offfet 13[5 dB |
30
LA
20
LVL
=14 } ]
Llio K
j D1 -13 ¢iBm
-20
DB
L_30 1l
=50
-60
Center 2.57 GHz 3 MHz/ Span 30 MHz

5.DEC.2018 10:42:24
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®

2 rd

Date:

Date:

16-QAM (15.0 MHz, FULL RB) - Left Band Edge

*RBW 200 kHz
*VBW 500 kHz

Marker 1

[t1 1]
-19.77 dBm

Ref 34 dBm *Att 20 dB SWT 2.5 ms 2.499951923 GHz
offfet  13]5 dB |

30

20

10

fiwww

D1 -13

RS

~-50

~-60

Center 2.5 GHz 3 MHz/

5.DEC.2018 10:29:18

16-QAM (15.0 MHz, FULL RB)

*RBW 200 kHz
*VBW 500 kHz

34 dBm “Att 20 dB SWT 2.5 ms

Span 30 MHz

- Right Band Edge

Marker 1 [T1 ]
-16.82 dBm

2.570144231 GHz

Offset 13]5 dB

|

LvL

i

D1 -13 ¢iBm \1
-20

I M“mm

k-40

Center 2.57 GHz 3 MHz/

5.DEC.2018 10:41:52

Span 30 MHz
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QPSK (20.0 MHz, FULL RB) - Left Band Edge

® *RBW 200 kHz Marker 1 [T1 ]

*VBW 500 kHz -19.81 dBm
Ref 34 dBm *Att 20 dB SWT 2.5 ms 2.499935897 GHz
offfet  13]5 dB |

30

T

LVL
10

WWWM%

D1 -13 ¢iBm

T

|

i

o
e

~-50

~-60

Center 2.5 GHz 4 MHz/ Span 40 MHz

Date: 5.DEC.2018 10:46:08

QPSK (20.0 MHz, FULL RB) - Right Band Edge

® “RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -20.61 dBm
Ref 34 dBm “Att 20 dB SWT 2.5 ms 2.570128205 GHz
offfet 13]5 dB |
30
1 RV
VAXH
LvL
10

D1 -13 ¢iBm !
I
-20

L_40 W.M.,m A

Center 2.57 GHz 4 MHz/ Span 40 MHz

Date: 5.DEC.2018 10:43:19
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16-QAM (20.0 MHz, FULL RB) - Left Band Edge

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -24.74 dBm
Ref 34 dBm “Att 20 dB SWT 2.5 ms 2.499294872 GHz
offfet  13]5 dB |
30
1 RV
LVL
e g s finpape ko Aganghidant )
i J \
F-10
D1 -13 d¢Bm / \
-20
1 3DB
40 .{‘I\M\A‘
f--50
t--60
Center 2.5 GHz 4 MHz/ Span 40 MHz

Date: 5.DEC.2018 10:45:35

16-QAM (20.0 MHz, FULL RB) - Right Band Edge

® “RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -22.77 dBm
Ref 34 dBm “Att 20 dB SWT 2.5 ms 2.570256410 GHz
offfet 13]5 dB |
30
1 RV
VAXH
LvL
10

D1 -13 ¢iBm H
fﬂzo i
3DB

Lo ALY

4
:

ot
-50
-60
Center 2.57 GHz 4 MHz/ Span 40 MHz

Date: 5.DEC.2018 10:43:46
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FCC § 2.1055; § 22.355; § 24.235; §27.54 - FREQUENCY STABILITY

Applicable Standard
FCC § 2.1055, §22.355, §24.235 and & §27.54.

According to FCC §2.1055, the frequency stability shall be sufficient to ensure that the fundamental
emissions stay within the authorized bands of operation.

According to §22.355, the carrier frequency of each transmitter in the Public Mobile Services must be
maintained within the tolerances given in Table below:

Frequency Tolerance for Transmitters in the Public Mobile Services

Frequency Range Base, fixed Mobile <3 watts Mobile > 3 watts

(MHz) (ppm) (ppm) (ppm)

2510 50 20.0 20.0 50.0

50 to 450 5.0 5.0 50.0
450 to 512 2.5 5.0 5.0
821 to 896 15 25 25
928 to 929. 5.0 N/A N/A
929 to 960. 15 N/A N/A
2110 to 2220 10.0 N/A N/A

According to §24.235, the frequency stability shall be sufficient to ensure that the fundamental emissions
stays within the authorized frequency block.

Test Procedure

Frequency Stability vs. Temperature: The equipment under test was connected to an external DC power
supply and the RF output was connected to communication test set via feed-through attenuators. The EUT
was placed inside the temperature chamber. The DC leads and RF output cable exited the chamber
through an opening made for the purpose.

After the temperature stabilized for approximately 20 minutes, the frequency output was recorded from the
communication test set.

Frequency Stability vs. Voltage: For hand carried, battery powered equipment; reduce primary supply
voltage to the battery operating end point which shall be specified by the manufacturer.

[~ === == ————— 1
1 1

: Temperature :

! Chamber X

| |

: EUT : Test

! X Equipment
1 1
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Test Data

Environmental Conditions

Temperature: 25°C
Relative Humidity: 52 %
ATM Pressure: 101.0 kPa

The testing was performed by Hill He on 2018-12-05.

EUT operation mode: Transmitting

Test Result: Compliance. Please refer to the following tables.
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Cellular Band (Part 22H)

GSM Mode
Middle Channel, f,=836.6MHz
Temperature Voltage Frequency Frequency Limit
C) Supplied Error Error —
(Vo) (Hz) (ppm)
-30 6 0.0072 2.5
-20 7 0.0084 2.5
-10 -5 -0.0060 2.5
0 6 0.0072 2.5
10 3.7 7 0.0084 2.5
20 -6 -0.0072 2.5
30 7 0.0084 2.5
40 6 0.0072 2.5
50 8 0.0096 2.5
20 V min.= 3.5 6 0.0072 2.5
V max.= 4.2 -8 -0.0096 2.5
WCDMA Mode
Middle Channel, f,=836.6MHz
Temperature Voltage Frequency Frequency Limit
C) Supplied Error Error (oo
(Voo) (Hz) (ppm)
-30 3 0.0036 2.5
-20 2 0.0024 2.5
-10 3 0.0036 2.5
0 -3 -0.0036 2.5
10 3.7 1 0.0012 2.5
20 1 0.0012 2.5
30 2 0.0024 2.5
40 3 0.0036 2.5
50 3 0.0036 2.5
V min.=3.5 4 0.0048 2.5
20 V max.= 4.2 3 0.0036 2.5
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PCS Band (Part 24E)
GSM Mode
Middle Channel, f,=1880.0 MHz
Temperature Voltage Frequency Frequency
©C) Supplied Error Error Result
(Vo) (Hz) (ppm)
-30 5 0.0027 pass
-20 3 0.0016 pass
-10 4 0.0021 pass
0 -4 -0.0021 pass
10 3.7 3 0.0016 pass
20 -4 -0.0021 pass
30 6 0.0032 pass
40 0.0027 pass
50 4 0.0021 pass
20 V min.=3.5 -6 -0.0032 pass
V max.= 4.2 5 0.0027 pass
WCDMA Mode
Middle Channel, f,=1880.0 MHz
Temperaare | Votagesuppia | TS| T |
(Hz) (ppm)

-30 -1 -0.0005 pass
-20 -3 -0.0016 pass
-10 -2 -0.0011 pass
0 -3 -0.0016 pass
10 3.7 -1 -0.0005 pass
20 -1 -0.0005 pass
30 2 0.0011 pass
40 1 0.0005 pass
50 -1 -0.0005 pass
20 V min.=3.5 -1 -0.0005 pass
V max.= 4.2 -2 -0.0011 pass

FCC Part 27, FCC Part 22H/24E

Page 154 of 159




Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181128002-00D

LTE:
QPSK:
Band 2:
10.0 MHz Middle Channel
Temperaare | Votagesuppia | TR | TR
(Hz) (ppm)
-30 -16 -0.008511 pass
-20 -17 -0.009043 pass
-10 -24 -0.012766 pass
0 -23 -0.012234 pass
10 3.7 -22 -0.011702 pass
20 -23 -0.012234 pass
30 -25 -0.013298 pass
40 -20 -0.010638 pass
50 -25 -0.013298 pass
V min.=3.5 -26 -0.013830 pass
20 V max.= 4.2 -23 -0.012234 pass
Band 4 (SMHz Band width):
Temperature | _FOWer F, Fu F,Limit | Fy Limit
(C) ({’}I’)C) (MHz) (MHz) (MHz) (MHz)
-30 1710.6928 1754.3598 1710.0000 1755.0000
-20 1710.6918 1754.3168 1710.0000 1755.0000
-10 1710.6974 1754.3931 1710.0000 1755.0000
0 1710.6918 1754.3314 1710.0000 1755.0000
10 3.7 1710.7200 1754.3396 1710.0000 1755.0000
20 1710.6410 1754.3154 1710.0000 1755.0000
30 1710.6786 1754.2323 1710.0000 1755.0000
40 1710.6089 1754.2770 1710.0000 1755.0000
50 1710.6322 1754.2576 1710.0000 1755.0000
V min.=3.5 1710.7217 1754.3246 1710.0000 1755.0000
20 V max.= 4.2 1710.6990 1754.3044 1710.0000 1755.0000
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Band 5:
10.0 MHz Middle Channel, f,= 836.SMHz
Tem[()aecr)ature Voltag(; i:)pplied Frgg(e):cy Fr]e;}::::cy (I;)l:::lt)
(Hz) (ppm)
-30 -18 -0.021518 2.5
-20 -26 -0.031082 25
-10 -23 -0.027496 2.5
0 -21 -0.025105 25
10 3.7 -16 -0.019127 2.5
20 -18 -0.021518 25
30 -17 -0.020323 25
40 -19 -0.022714 2.5
50 -16 -0.019127 2.5
20 V min.= 3.5 -14 -0.016736 25
V max.= 4.2 -14 -0.016736 2.5
Band 7:
5 MHz Bandwidth
Temperature sl;ggﬁgd F, Fy FyLimit | Fy Limit
cC) (Voo) (MHz) (MHz) (MHz) (MHz)
-30 2500.6910 2569.2646 2500 2570
-20 2500.6125 2569.2787 2500 2570
-10 2500.6766 2569.2868 2500 2570
0 2500.6479 2569.2283 2500 2570
10 3.7 2500.7389 2569.2270 2500 2570
20 2500.6128 2569.2154 2500 2570
30 2500.6278 2569.2344 2500 2570
40 2500.5716 2569.3035 2500 2570
50 2500.6008 2569.3631 2500 2570
20 V min.= 3.5 2500.6267 2569.2347 2500 2570
V max.= 4.2 2500.6479 2569.2682 2500 2570
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16QAM:
Band 2:
10.0 MHz Middle Channel
Temperaare | Votagesuppia | | PR
(Hz) (ppm)
-30 -26 -0.013830 pass
-20 -22 -0.011702 pass
-10 -27 -0.014362 pass
0 -27 -0.014362 pass
10 3.7 -25 -0.013298 pass
20 -24 -0.012766 pass
30 -23 -0.012234 pass
40 -20 -0.010638 pass
50 -23 -0.012234 pass
20 V min.= 3.5 -22 -0.011702 pass
V max.= 4.2 -28 -0.014894 pass
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Band 4 (SMHz Band width):

Temperature Sﬁg;ei: o F. Fu F Limit | Fy Limit
“C) (Vo) (MHz) (MHz) (MHz) (MHz)
-30 17104537 | 1754.6261 | 1710.0000 | 1755.0000
-20 17101602 | 1754.6483 | 1710.0000 | 1755.0000
-10 17105010 | 1754.5570 | 1710.0000 | 1755.0000

0 17104712 | 1754.4448 | 1710.0000 | 1755.0000
10 3.7 1710.8883 | 1754.5634 | 1710.0000 | 1755.0000
20 1710.6310 | 1754.6258 | 1710.0000 | 1755.0000
30 17105400 | 1754.5846 | 1710.0000 | 1755.0000
40 1710.6412 | 1754.3273 | 1710.0000 | 1755.0000
50 17101317 | 1754.1339 | 1710.0000 | 1755.0000
2 Vmin=35 | 1710.7806 | 1754.3525 | 1710.0000 | 1755.0000

Vmax=42 | 17106047 | 17547342 | 17100000 | 1755.0000

Band 5:
10.0 MHz Middle Channel, f,=836.5MHz
Tem[()aecr)ature Voltag(; f:)pplied Frgi:(e):cy Fr::(}.l:g:cy (I;)lll)lllrllt)
(Hz) (ppm)

-30 -22 -0.026300 2.5

-20 -23 -0.027496 2.5

-10 -19 -0.022714 2.5

0 -23 -0.027496 2.5

10 3.7 -24 -0.028691 2.5

20 -19 -0.022714 2.5

30 -16 -0.019127 2.5

40 -17 -0.020323 2.5

50 -23 -0.027496 2.5

V min.= 3.5 -16 -0.019127 2.5

20 V max.= 4.2 -26 -0.031082 2.5
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Band 7:
5 MHz Bandwidth
Temperature Sﬁggﬁz q F, Fy FpLimit | Fy Limit
cC) (Voo) (MHz) (MHz) (MHz) (MHz)
-30 2500.6681 | 2569.2293 2500 2570
-20 2500.6348 | 2569.2072 2500 2570
-10 2500.8250 | 2569.9376 2500 2570
0 2500.7404 | 2569.2108 2500 2570
10 3.7 2500.8467 | 2569.1585 2500 2570
20 2500.6148 | 2569.1744 2500 2570
30 2500.6091 | 2569.2216 2500 2570
40 2500.7614 | 2569.2865 2500 2570
50 2500.6793 | 2569.1741 2500 2570
2 Vmin=35 | 25005426 | 2569.2285 2500 2570
Vmax=42 | 2500.7221 | 2569.1541 2500 2570

whxdk* END OF REPORT *#**%%*
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